SPORTON LAB.

FCC RF Test Report Report No. : FG490417C

LTE Band 41C / 15MHz+15MHz

QPSK

Lowest Band Edge / 1RB0O and 1RB74

Highest Ban

d Edge / 1RB0O and 1RB74

Spectrum

Ref Level 30.00 dam
SGL Count_100,/100

Offset 15.00 dB

Mode Auto Sweep

Spectrum

(=]

Ref Level 30.00 dam
SGL Count 100/100

Offset 15.00 d&

Made Auto Sweep

(@1 cvgPwr (@1 sugPwr
Limit Gheck JRIGUEOHEKABS,
20 dhiE—BPURIOUS LINE_ABS 20 dbliie _$PURIOUS LINE_ABS
10 dém b
va |f . :
10 . od
. |
PURIOUS_LINE
£ 50 e Il | .
30 di t [ F\
! / il L
Bt T
_ 1 . ﬁl.ll
50 di
-60 df
-60
Start 2.66 GHz 10005 pts Stop 2.735 GHZ
Start 2.455 GHz 4406 pts Stop 2.526 GHz Spurlous Emissions
Spurious Emissions Range low | Rangeup | RBW 1 Frequency Powier Abs | ALimit |
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | ALimit | 2,660 GHz 2.600 GHz 100.000 kHz 2.66036 Gl 5.70 dEm -21.30 dB
2.455 GHz 2.490 GH2 1.000 MHZz 2.46844 GH2 -38.55 dBm -13.55 dB 2,690 GH2 2.691 GHz 1.000 MH2 2.69004 GH2 -109.07 dBm -9.07 dB
2,450 GHz 2.435 GHz 1,000 MHz 2,49499 GHz -27.98 dBm 14,98 dB 2,691 GHz 2,605 GHz 1,000 MHz 269114 GHz -30.73 dém -20,73 dB
2.495 GHz 2.496 GHz 200.000 kHz 2.49599 GHz -29.98 dim -16.98 dB 2,695 GHz 2.720 GH2 1.000 MHz 2.71778 GHz -27.78 dm -14.78 dB
2.486 GHz 2.526 GHz 100,000 kHz 249688 GHz 21,17 dbs 2,720 GHz 2.735 GHz 1,000 MHz 2.72545 GHz -35.41 dbm 1441 dB
L JL 4 (S I 4 -

=

Ref Level 30.00 dam
SGL Count_100,/100

Offset 15.00 dB

Mode Auto Sweep

&)

Ref Level 30.00 dam
SGL Count 100/100

Offset 15.00 d&

Mode

Auto Sweep

(@1 cvgPwr (@1 sugPwr
Limit Gheck F JRIGUEOHEKABS,
20 dife _$PURIOUS_LINE_aBsS PA 20 okipe _bPURIOUS | INE_ABS
10 dam 0 ||
0 0d i
10 -tod
’ i
o0 e -20d
in
l - i
Thi Ny
-40d +
0 1L T
L.| AMV HLA Al LA,
50 di
-60 df
-60
Start 2.66 GHz 10005 pts Stop 2.735 GHZ
tart 2,455 GHz #4906 pts Stop 2.526 GHz Spurious Emissions
Spurious Emissions Range low | Rangeup | RBW 1 Frequency |  Powerabs | ALimit |
Rangelow | RangeUp | RBW 1 Frequency Pawer Abs | ALimit | 2,660 GHz 2.680 GHz 100.000 kHz 2.67416 GHz 5.30 dém -21.61 dB
2.455 GHz 2.490 GH2 1.000 MHZz 2.48848 GH2 -39.30 dBm -14.30 dB 2,690 GH2 2.691 GHz 1.000 MH2 2.69021 GH2 -30.52 dBm -29.52 dB
2,490 GHz 2.495 GHz 1,000 MHz 2,49472 GHz -39,26 dBém -26,26 db 2,691 GHz 2,605 GHz 1,000 MHz 2.69191 GHz -38.56 dbm 29,56 dB
2.495 GHz 2.496 GHz 200.000 kHz 2.49500 GHz -44 47 dBm -31.47 dB 2,695 GHz 2.720 GH2 1.000 MHz 2.70125 GHz -39.11 dBm -26.11 dB
2.495 GHz 2.526 GHz 100,000 kHz 2.51015 GHz .66 dbm -21,14 i 2,720 GHz 2.735 GHz 1,000 MHz 2.72162 GHz -35.45 dbm -14,49 di
L JL 4 ‘ (S I 4 -

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

"

Spectrum

Ref Level 30.00 dam

Offset 15.00 dB

Mode Auto Sweep

SGL Count 100/100
heck F RIGUECHNEKABS,
SPURIOUS_)INE_ABS PA kPURIOUS | INE_ABS
10 dam 0
0 d T Pe——r
10 W 1 10 df f t
i | | e t
PURIOL |\ | m
30 d
-30 d —
1 || and e
4
-50 df
S0 d
-60 df
-60
Start 2.66 GHz 10005 pts Stop 2.735 GHZ
tart 2,455 GHz #4906 pts Stop 2.526 GHz Spurious Emissions
Spurious Emissions Range low | Rangeup | RBW 1 Frequency |  Powerabs |
Range Low Range Up REW | Frequency | PowerAbs |  Alimit | 2,660 GHz Z.650 GHz 100.000 kHz 2.66472 GHz 2.04 dBm
2.455 GHz 2.490 GH2 1.000 MHZz 2.48988 GH2 -20.16 dBm -4.16 dB 2,690 GH2 2.691 GHz 1.000 MH2 2.69001 GH2 -18.70 dBm
2,490 GHz 2.495 GHz 1,000 MHz 2,49499 GHz -27.15 dem S14.15 B 2,691 GHz 2,605 GHz 1,000 MHz 2.69246 GHz -20.55 dbm
2.495 GHz 2.496 GHz 200.000 kHz 2.49599 GHz -29.02 dim -16.03 dB 2,695 GHz 2.720 GH2 1.000 MHz 2.69556 GHz -22.43 dBm
2.495 GHz 2.526 GHz 100,000 kHz 2,50770 GHz 1.21 dém -28.79 dB 2,720 GHz 2.735 GHz 1,000 MHz 2.72102 GHz -34.36 dbm
\ )i J GHRRNRRED e L I J LU

Spectrum

Ref Level 30.00 dam
SGL Count 100/100

Offset 15.00 d&

Made Auto Sweep

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AZEQ-24111

Page Number

1 A106 of A151




SPORTON LAB.

FCC RF Test Report

Report No. : FG490417C

LTE Band 41C / 15MHz+20MHz

QPSK

Lowest Band Edge / 1RB0O and 1RB99

Highest Band Edge / 1RB0 and 1RB99

Spectrum
Ref Level 30.00 dam
SGL Count_100,/100
[@1 AvgPwr

Offset 15.00 dB Mode Auto Sweep

Limit Gheck
20 dsfie _BPURIOUS_|INE_ABS
10 dam:

d |
a “
-10

|
] I

S04 eatieill
-60
tart 2,455 GHz 8004 pts Stop 2.531 GHz
Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | ALimit |
2.455 GHz 2.490 GH2 1.000 MHZz 2.48861 GH2 -37.08 dBm -12.08 dB
2,490 GHz 2.495 GHz 1,000 MHz 2,49496 GHz -24,79 deém -11.79 dB
2.495 GHz 2.495 GHz 500.000 kHz 2,49584 GHz -25.65 dBim -12.65 d&
2.495 GHz 2.531 GHz 100,000 kHz 2.49715 GHz -21,95 db
\ )i J A

Spectrum &
Ref Level 30.00 dam
SGL Count 100/100
@1 AvgPwr

Offset 15.00 d& Mode Auto Sweep

SPURIGHECHBEKABS, paks
20 dbife _$PURIOUS | INE ABS PAkS

0

i

o d

e L

d
N JAN

LT L Ab

60 d
Start 2.655 GHz 10005 pts Stop 2.735 GHz
'spurious Emissions
Range low | Rangeup | RBW 1 Frequency | powerabs | ALimit [|
2655 GHz Z.650 GHz 100,000 kHz 2.65623 GHz 6.16 dBm -zLE4dB
2,690 GHz 2.601 GHz 1,000 MHz 2.69019 GHz -22.50 dem -12,50 dB.
2,691 GHz 2.695 GHz 1,000 MHz 269111 GHz -26.84 dém -18.84 dB
2.695 GHz 2.725 GHz2 1.000 MHz 2.72148 GHz -28.33 dBm -15.33 dB
2,725 GHz 2.735 GHz 1,000 MHz 2.72719 GHz -39.46 dém -14.48 dB
L L J

=

Ref Level 30.00 dém  Offset 19.00 dB Mode Auto Sweep

&)

Ref Level 30.00 d2m  Offset 12.00 d& Mode Auto Sweep

SGL Count 100/100

SGL Count 100/100
heck F RIGUECHNEKABS, PAES
SPURIOUS_)INE_ABS PA s _$purious | INe aBS paks
10 dam 0 ’|
Qd LE .|
10 -tod ‘ |
di [
-20d
o0 t
PRIBE THE I N I
30 d T
[
40 d |
- 1 1
™ L syt A. I.\u... .A
50 df LN
-60 df
-60
Start 2.655 GHz 10005 pts Stop 2.735 GHZ
tart 2,455 GHz 8004 pts Stop 2.531 GHz Spurious Emissions
Spurious Emissions Range low | Rangeup | RBW 1 Frequency |  Powerabs | ALimit |
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | ALimit | 2,655 GHz 2.600 GHz 100.000 kHz 2.66956 GHz 5.10 dEm -21.81 dB
2.455 GHz 2.490 GH2 1.000 MHZz 2.48540 GH2 -38.24 dBm -13.24 dB 2,690 GH2 2.691 GHz 1.000 MH2 2.69052 GH2 -38.98 dBm -28.98 db
2,490 GHz 2.495 GHz 1,000 MHz 2,49295 GHz -37.63 dém 24,63 2,691 GHz 2605 GHz 1,000 MHz 2.69158 GHz -38.57 dem 23,97 dB
2.495 GHz 2.496 GHz 500.000 kHz 2.49596 GHz -41.26 dBm -28.26 dB 2,695 GHz 2.725 GH2 1.000 MHz 2.69517 GHz -39.16 dBm -26.16 dB
2.495 GHz 2.531 GHz 100,000 kHz 2.51047 GHz 8,38 dbm 21,62 2,725 GHz 2.735 GHz 1,000 MHz 2.72926 GHz -35.48 dbm 14,43 dB
L L J I ee L JL J [L1]] o
. 1 3 ] &
Spectrum t"é’
Ref Level 30.00 dam  Offset 19.00 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 18.00 d2 Made Auto Sweep
SGL Count 1000,/1000 SGL Count 100/100
(@1 cvgPwr
Limit Gheck F RIGUECHNEKABS,
20 dife _$PURIOUS_LINE_aBsS PA kPURIOUS | INE_ABS
10 dam 0
0 d . T
- ookl o
10 | 1 .l od I 1
' i I | |
d |
s 0 [
S, LINE ] I |J H
fa0 d t 1
i | i T
an L b [ )
L] / 40 d
-50 df
50 di
-60 df
-60
Start 2.655 GHz 10005 pts Stop 2.735 GHZ
tart 2,455 GHz 8004 pts Stop 2.531 GHz Spurious Emissions
Spurious Emissions Range low | Rangeup | RBW 1 Frequency |  Powerabs | ALimit |
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | ALimit | 2,655 GHz 2.600 GHz 100.000 kHz 2.66038 GHz 2.10 deém -27.90 dB
2.455 GHz 2.490 GH2 1.000 MHZz 2.48996 GH2 -20.26 dBm -4.26 dB 2,690 GH2 2.691 GHz 1.000 MH2 2.69001 GH2 -20.83 dBm -10.83 dB.
2,490 GHz 2.495 GHz 1,000 MHz 2,49487 GHz 26,57 dBm -13.87 B 2,691 GHz 2605 GHz 1,000 MHz 2.69111 GHz -24.15 dbm -14,15 dB
2.495 GHz 2.496 GHz 500.000 kHz 2.49598 GHz -27 83 dBm -14.83 dB 2,695 GHz 2.725 GH2 1.000 MHz 2.69553 GH2 -25.66 dBm -12 66 dB
2.495 GHz 2.531 GHz 100,000 kHz 250526 GHz 0.69 dbm -29.31 i 2,725 GHz 2.735 GHz 1,000 MHz 2.72524 GHz -35.35 dbm 10,35 dB.
L L J I ee L JL J [L1]] o

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AZEQ-24111

Page Number 1 A107 of A151




SPORTON LAB.

FCC RF Test Report

Report No. : FG490417C

LTE Band 41C / 20MHz+5MHz

QPSK

Lowest Band Edge / 1RB0 and 1RB24

Highest Band Edge / 1RB0 and 1RB24

Spectrum

Ref Level 30.00 dam
SGL Count_100,/100

Offset 15.00 dB

Mode Auto Sweep

Spectrum

(=]

Ref Level 30.00 dam
SGL Count 100/100

Offset 15.00 d&

Made Auto Sweep

(@1 cvgPwr (@1 sugPwr
Limit Gheck JRIGUEOHEKABS,
20 dhiE—BPURIOUS LINE_ABS 20 dbliie _$PURIOUS LINE_ABS
10 dam w
|
§ ﬁ £ |
o d
-10 ‘{ ‘|
!
| SPURICUS_LINE
i | tha | A
-30 di ; i L _f,
| ! i l \
o A1 | |
lL n Ll
o AP— I/
-60 df
-60
Start 2.665 GHz 10005 pts Stop 2.735 GHZ
tart 2,455 GHz 4600 pts Stop 2.521 GHz Spurious Emissions
Spurious Emissions Range low | Rangeup | RBW 1 Frequency |  Powerabs | ALimit |
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | ALimit | 2,665 GHz 2.600 GHz 100.000 kHz 2.66613 Gl 5.60 dEm -21.40 dB
2.455 GHz 2.490 GH2 1.000 MHZz 2.47416 GHz -35.81 dBm -10.81 dB 2,690 GH2 2.691 GHz 500.000 kHz 2.69011 GH2 -30.28 dBm -20.28 di.
2,490 GHz 2.495 GHz 1,000 MHz 2,49420 GHz -30.80 dBm -17.80 d& 2,691 GHz 2605 GHz 1,000 MHz 2.69108 GHz -31.04 dbm -21.04 dB
2.495 GHz 2.496 GHz 200.000 kHz 2.49577 GHz -29.22 dim -16.22 dB 2,695 GHz 2.715 GH2 1.000 MHz 2.71172 GHz -26.55 dim -13.55 dB
2.495 GHz 2.521 GHz 100,000 kHz 2.49712 GHz .79 dbm 21,21 2,715 GHz 2.735 GHz 1,000 MHz 2.73434 GHz -35.03 dm -14.03 di
L JL 4 (S I 4 -

=

&)

Ref Level 30.00 dam  Offset 19.00 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 18.00 d2 Made Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 cvgPwr (@1 sugPwr
Limit Gheck F JRIGUEOHEKABS,
20 dife _$PURIOUS_LINE_aBsS PA 20 okipe _bPURIOUS | INE_ABS
10 dam 0
0 0d
-10 Ui -10 d
o0 e -20 df
04 -0 d i
10 i 1 I L
40 ‘ | 40 d , "
H w Sttt Illllh'u i
w0 LR
-60 df
-60
Start 2.665 GHz 10005 pts Stop 2.735 GHZ
tart 2,455 GHz 4600 pts Stop 2.521 GHz Spurious Emissions
Spurious Emissions Range low | Rangeup | RBW 1 Frequency |  Powerabs | ALimit |
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | ALimit | 2,665 GHz 2.600 GHz 100.000 kHz 2.68302 GHz 0.50 dEm -20.41 dB
2.455 GHz 2.490 GH2 1.000 MHZz 2.48540 GH2 -38.98 dBm -13.98 dB 2,690 GH2 2.691 GHz 500.000 kHz 2.69012 GH2 -36.21 dBm -26.21 dB
2,490 GHz 2.495 GHz 1,000 MHz 2,49364 GHz -38.88 dBm -25,88 b 2,691 GHz 2605 GHz 1,000 MHz 2.69176 GHz -33.71 dém -23.71de
2.495 GHz 2.496 GHz 200.000 kHz 2.49502 GHz -43.75 dBm -30.75 dB 2,695 GHz 2.715 GH2 1.000 MHz 2.71027 GHz -34.64 dBm -21.64 dB
2.495 GHz 2.521 GHz 100,000 kHz 251488 GHz 8,33 dbm 21,67 db 2,715 GHz 2.735 GHz 1,000 MHz 2.73425 GHz -35.51 dbm 14,51 dB
L JL 4 ‘ (S I 4 -
Spectrum t"é’ Spectrum
Ref Level 30.00 d8m  Offset 18.00 d2 Made Auto Sweep

Ref Level 30.00 dam
SGL Count_1000,/1000

Offset 15.00 dB

Mode Auto Sweep

SGL Count 100/100

heck F RIGUECHNEKABS,
SPURIOUS_)INE_ABS kPURIOUS | INE_ABS
10 dém 0
0 d 0d
I"'\—"‘jl e pegin? false
10 [~ 4o i
“oURion LINE \[ ! I‘ o
PURIOUS_LINE
a L band i
—— ) i "
] | -40d
=
-50 df
50 di
-60 df
-60
Start 2.665 GHz 10005 pts Stop 2.735 GHZ
Start 2.455 GHz 4608 pts Stop 2.521 GHz Spurlous Emissions
Spurious Emissions Range low | Rangeup | RBW 1 Frequency Powier Abs | ALimit |
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | ALimit | 2,665 GHz 2.600 GHz 100.000 kHz 2.68710 GHz -0.43 dBm -30,43 dB.
2.455 GHz 2.490 GH2 1.000 MHZz 2.49044 GH2 -30.06 dBim -5.06 dB 2,690 GH2 2.691 GHz 500.000 kHz 2.69028 GH2 -25.25 dBm -15.25 dB
2,450 GHz 2.435 GHz 1,000 MHz 2,49495 GHz ~27.47 dem ~14.47 B 2,691 GHz 2.695 GHz 1,000 MHz 269154 GHz -24.38 dém -14.33 dB
2.495 GHz 2.496 GHz 200.000 kHz 2.49559 GHz -31.69 dBm -18.69 dB 2,695 GHz 2.715 GH2 1.000 MHz 2.69672 GHz -25.18 dim -12.18 dB
2.486 GHz 2.521 GHz 100,000 kHz 2.51865 GHz -2.47 dBm -32.47 db 2,715 GHz 2.735 GHz 1,000 MHz 2.71528 GHz -35.25 dém 10,25 dB
\ )i J GHRRNRRED e L I J LU -

1 A108 of A151

Sporton International Inc. (ShenzZhen) Page Number

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AZEQ-24111



SPORTON LAB.

FCC RF Test Report

Report No. : FG490417C

LTE Band 41C / 20MHz+10MHz

QPSK

Lowest Band Edge / 1RB0O and 1RB49

Highest Band Edge / 1RB0 and 1RB49

Spectrum

Ref Level 30.00 dam
SGL Count_100,/100

Offset 15.00 dB Mode Auto Sweep

(@1 cvgPwr
Limit Gheck
20 dhiE—BPURIOUS LINE_ABS
10 dam
0 d
-10 f
I
| SPURIOUS_LINE ‘ ‘
30 de ‘
n . A A
T i |
-60
tart 2,455 GHz 8004 pts Stop 2.526 GHz
Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | ALimit |
2.455 GHz 2.490 GH2 1.000 MHZz 2.48806 GH2 -36.47 dBm -11.47 dB
2,490 GHz 2.495 GHz 1,000 MHz 2,49477 GHz -25,62 dBm -12.82 b
2.495 GHz 2.496 GHz 200.000 kHz 2.49578 GHz -29.90 dim -16.90 dB
2.495 GHz 2.526 GHz 100,000 kHz 249709 GHz 21,24 i
L L J

(=]

Spectrum
Ref Level 30.00 dam
SGL Count 100/100
@1 AvgPwr

RIGHIE CLBER AR,
20 dbliie _$PURIOUS LINE_ABS

Offset 15.00 d& Mode Auto Sweep

=}

Iaj,{ ’ tMu . f“\

L i
60 d
Start 2.66 GHz 10005 pts Stop 2.735 GHz
'spurious Emissions
Range low | Rangeup | RBW 1 Frequency | powerabs | ALimit [|
2,660 GHz Z.650 GHz 100,000 kHz 266113 & .70 dém 20,30 dB.
2,690 GHz 2.601 GHz 1,000 MHz 2.69009 GHz -23.08 dem -13.08 dB.
2,691 GHz 2.695 GHz 1,000 MHz 269128 GHz -26.52 dém -19.92 dB
2.695 GHz 2.720 GH2 1.000 MHz 2.71646 GHz -25.37 dBm -12.37 dB
2,720 GHz 2.735 GHz 1,000 MHz 2,73499 GHz -35.41 dém 1441 dB
L L J o

=

Ref Level 30.00 dém  Offset 19.00 dB Mode Auto Sweep

SGL Count_100,/100

&)

Ref Level 30.00 d2m  Offset 12.00 d& Mode Auto Sweep

SGL Count 100/100

(@1 cvgPwr (@1 sugPwr
Limit Gheck F JRIGUEOHEKABS,
20 dife _$PURIOUS_LINE_aBsS PA 20 okipe _bPURIOUS | INE_ABS
10 dam 0
0d { od f
-10 [ -10 d “
” -20 df
o0
i 1y
a0 h“ -0d f\fhj'\
I N i e
'] [y 4 hidlifhd Ml
S A1 Mgl
50 di
-60 df
-60
Start 2.66 GHz 10005 pts Stop 2.735 GHZ
tart 2,455 GHz 8004 pts Stop 2.526 GHz Spurious Emissions
Spurious Emissions Range low | Rangeup | RBW 1 Frequency |  Powerabs | ALimit |
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | ALimit | 2,660 GHz 2.600 GHz 100.000 kHz 2.67300 GHz 5.34 dEm -21.66 db
2.455 GHz 2.490 GH2 1.000 MHZz 2.48304 GHz -38.54 dBm -13.54 dB 2,690 GH2 2.691 GHz 1.000 MH2 2.69023 GH2 -36.69 dBm -26.69 dB
2,490 GHz 2.495 GHz 1,000 MHz 2,49470 GHz -38.16 dBm -25,16 db 2,691 GHz 2,605 GHz 1,000 MHz 2.69165 GHz -37.08 dbm -27.09 dB
2.495 GHz 2.495 GHz 300.000 kHz 2,49591 GHz -41,07 dBim -28.07 d& 2,605 GHz 2.720 GHz 1,000 MHz 2.69867 GHZ -37.45 dm 24,45 dB.
2.495 GHz 2.526 GHz 100,000 kHz 2.51491 GHz .72 dbm -21,28 db 2,720 GHz 2.735 GHz 1,000 MHz 2.73174 GHz -35.56 dbm -14.58 dB
L JL 4 ‘ (S I 4 -
Spectrum t"é’ Spectrum

Ref Level 30.00 dém  Offset 19.00 dB Mode Auto Sweep

SGL Count 300,300

heck F
BPURIOUS_) INE_ABS PA|
10 dam
0 d
- T
-10 H T
oy . |
PURIOUS_LINE l H| ‘
30 d ——— W f
50 di
-60
tart 2,455 GHz 8004 pts Stop 2.526 GHz
Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | ALimit |
2.455 GHz 2.490 GH2 1.000 MHZz 2.49012 GHZ -20.35 dBim -4.35 dB
2,490 GHz 2.495 GHz 1,000 MHz 2,49475 GHz -25,48 dBm -12.48 dB
2.495 GHz 2.495 GHz 300.000 kHz 2,49581 GHz -30,79 deim -17.79 d&
2.495 GHz 2.526 GHz 100,000 kHz 2,51353 GHz -0.20 dBm -30.20 d&
L L )| (N e

Ref Level 30.00 d2m  Offset 12.00 d& Mode Auto Sweep

SGL Count 100/100

EIGUE CHBEKARS,
iPURIOUS | INE_ABS
0
iy 'y ];,w ere e
0 d ‘
} e
' .
-40d
50 d
60 d
Start 2.66 GHz 10005 pts Stop 2.735 GHz
'spurious Emissions
Range low | Rangeup | RBW 1 Frequency | powerabs | ALimit [|
2,660 GHz Z.650 GHz 100,000 kHz 266178 GHz 0.58 dBm 25,02 dB
2,690 GHz 2.601 GHz 1,000 MHz 2.69010 GHz -21.15 dem 41115 dB
2,691 GHz 2.695 GHz 1,000 MHz 2.69241 GHz -23.47 dem -13.47 dB
2,695 GHz 2.720 GHz 1,000 MHz 2,69602 GHz -24.43 dem 11,43 dB
2,720 GHz 2.735 GHz 1,000 MHz 2.72007 GHz -32.76 dém 76 dB
L I\ J |

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AZEQ-24111

Page Number 1 A109 of A151




SPORTON LAB.

FCC RF Test Report Report No. : FG490417C

LTE Band 41C / 20MHz+15MHz

QPSK

Lowest Band Edge / 1RB0O and 1RB74 Highest Band Edge / 1RB0 and 1RB74

Spectrum

Spectrum

(=]

Ref Level 30.00 dam  Offset 19.00 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 18.00 d2 Made Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 cvgPwr (@1 sugPwr
Limit Gheck JRIGUEOHEKABS,
20 dhiE—BPURIOUS LINE_ABS 20 dbliie _$PURIOUS LINE_ABS
10 dam
o | o
10 0 d |
- | 0 d I
Ettem | | ] i A
d
30 d 1 T
t | ) 1 TN AN
) |
I I ok J
Ly, "
Ml v
-60 df
-60
Start 2.655 GHz 10005 pts Stop 2.735 GHZ
tart 2,455 GHz 8004 pts Stop 2.531 GHz Spurious Emissions
Spurious Emissions Range low | Rangeup | RBW 1 Frequency Powier Abs | ALimit |
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | ALimit | 2,655 GHz 2.600 GHz 100.000 kHz 2.65618 Gl 0.15 dem -20.85 dB
2.455 GHz 2.490 GH2 1.000 MHZz 2.49026 GH2 -35.67 dBm -10.67 dB 2,690 GH2 2.691 GHz 1.000 MH2 2.69002 GH2 -21.52 dBm -11.52 dB
2,490 GHz 2.495 GHz 1,000 MHz 2,49466 GHz -27.27 dem -14.27 dB 2,691 GHz 2605 GHz 1,000 MHz 2.69120 GHz -26.50 dém 18,90 dB
2.495 GHz 2.496 GHz 500.000 kHz 2.49576 GHZ -26:.50 dBm -13.50 dB 2,695 GHz 2.725 GH2 1.000 MHz 2.72156 GHz -26.89 dBm -13.89 dB
2.495 GHz 2.531 GHz 100,000 kHz 2.49711 GHz 21,22 db 2,725 GHz 2.735 GHz 1,000 MHz 2.72850 GHz -35.54 dém 14,54 dB.
L JL 4 (S I 4 -

=

Ref Level 30.00 dam

Offset 15.00 dB

Mode Auto Sweep

&)

Ref Level 30.00 dam
SGL Count 100/100

Offset 15.00 d&

Made Auto Sweep

SGL Count 100/100
(@1 cvgPwr (@1 sugPwr
Limit Gheck F JRIGUEOHEKABS,
20 dife _$PURIOUS_LINE_aBsS PA 20 okipe _bPURIOUS | INE_ABS
10 dam 0
d i
0d i o H
-10 \ -10 df |
di il
30 A J -20d 1
PURIOUS_LINE | I”\”‘
o a
0 1 Y
. -
’“TI fl -4nd T UJU
W deadld” TV bl I
S04 L AN [T
-60 df
-60
Start 2.655 GHz 10005 pts Stop 2.735 GHZ
tart 2,455 GHz 8004 pts Stop 2.531 GHz Spurious Emissions
Spurious Emissions Range Low | Range Up RBW 1 Frequency |  Powerabs | ALimit |
Range Low Range Up REW | Frequency PowerAbs | Alimit | 2,655 GHz 2.600 GHz 100.000 kHz 2.67404 GHz 7.78 dbm 22,21 dB
2.455 GHz 2.490 GH2 1.000 MHZz 2.47976 GH2 -38.46 dBm -13.46 dB 2,690 GH2 2.691 GHz 1.000 MH2 2.69038 GH2 -38.07 dBm -28.07 dB
2,490 GHz 2.495 GHz 1,000 MHz 2,49408 GHz -37.75 deém 24,75 2,691 GHz 2605 GHz 1,000 MHz 2.69115 GHz -38.40 dbm 23,40 dB.
2.495 GHz 2.496 GHz 500.000 kHz 2.49560 GHZ -41,55 dBm -28.55 dB 2,695 GHz 2.725 GH2 1.000 MHz 2.69511 GHz -38.22 dim -25.22 dB
2.495 GHz 2.531 GHz 100,000 kHz 2.51492 GHz 9,22 dbm -20.78 d& 2,725 GHz 2.735 GHz 1,000 MHz 2.72839 GHz -35.50 dbm -14.50 dB
L JL 4 ‘ (S I 4 -
Spectrum t"é’ Spectrum
Ref Level 30.00 dam  Offset 19.00 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 18.00 d2 Made Auto Sweep
SGL Count 300/300 SGL Count 100/100
heck F RIGUECHNEKABS,
SPURIOUS_)INE_ABS PA kPURIOUS | INE_ABS
10 dam 0
o d o, e T il iy
ot sty
0 ﬁ 1 [y Lo \L ‘r *1‘
. \ v |
o
S, LINE I I ‘ | j [
fo o ¥ Vi e !
.30 d
——— ’." W T
=] -4n d
-50 df
S0 d
-60 df
-60
Start 2.655 GHz 10005 pts Stop 2.735 GHZ
tart 2,455 GHz 8004 pts Stop 2.531 GHz Spurious Emissions
Spurious Emissions Range low | Rangeup | RBW 1 Frequency |  Powerabs |
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | ALimit | 2,655 GHz 2.600 GHz 100.000 kHz 2.66937 GHz 0.75 dem
2.455 GHz 2.490 GH2 1.000 MHZz 2.49046 GH2 -20.99 dBm -4.99 dB 2,690 GH2 2.691 GHz 1.000 MH2 2.69004 GH2 -21.20 dBm
2,490 GHz 2.495 GHz 1,000 MHz 2,49439 GHz -25,79 dBém -12.79 & 2,691 GHz 2605 GHz 1,000 MHz 2.69131 GHz -23.76 dbm
2.495 GHz 2.496 GHz 500.000 kHz 2.49599 GHz -28.23 dim -15.23 dB 2,695 GHz 2.725 GH2 1.000 MHz 2.69501 GHz -24.95 dim
2.495 GHz 2.531 GHz 100,000 kHz 2.51381 GHz 0.23 dbm -29.77 db 2,725 GHz 2.735 GHz 1,000 MHz 2.72617 GHz -34.77 dém
\ )i J GHRRNRRED e L I J LU

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AZEQ-24111

Page Number

1 A110 of A151



SPORTON LAB.

FCC RF Test Report

Report No.

: FG490417C

LTE Band 41C / 20MHz+20MHz

QPSK

Lowest Band Edge / 1RB0 and 1RB99

Highest Band Edge / 1RB0 and 1RB99

&)

Spectrum
Ref Level 30.00 dam
SGL Count_100,/100
[@1 AvgPwr

Offset 15.00 dB Mode Auto Sweep

Limit Gheck
20 dblf _BPURIOUS JINE_ABS
10 dém:

0d ‘

e

. J
50 di
-60
tart 2,455 GHz #4906 pts Stop 2.536 GHz
Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | ALimit |
2.455 GHz 2.490 GH2 1.000 MHZz 2.48971 GHz -39.13 dBm -14.13 dB
2,490 GHz 2.495 GHz 1,000 MHz 2,49497 GHz -36,45 dBm -23.45 db
2.495 GHz 2.495 GHz 500.000 kHz 2,49598 GHz -31.87 dBim -18.57 d&
2.495 GHz 2.536 GHz 100,000 kHz 2.49713 GHz 5,24 dBm -24.76 db
\ )i J i -

Spectrum

Ref Level 30.00 dam
SGL Count 100/100

Offset 15.00 d&

Made Auto Sweep

@1 avgPwr

RIGHIE CLBER AR,
20 dbliie _$PURIOUS LINE_ABS
0
" s
od
0 d
[
o d
oy o s
. i N
60 d
Start 2.65 GHz 10005 pts Stop 2.735 GHz
'spurious Emissions
Range low | Rangeup | RBW 1 Frequency | powerabs | ALimit [|
2,650 GHz Z.650 GHz 100,000 kHz 2.65129 GHz 5.43 dBm 2457 dB
2,690 GHz 2.601 GHz 1,000 MHz 2.69012 GHz -26.06 dem -16,06 dB.
2,691 GHz 2.695 GHz 1,000 MHz 269115 GHz -30.74 dém -20,74 dB
2,695 GHz 2.730 GHz 1,000 MHz 2,72681 GHz -33.48 dem -20,43 dB.
2,730 GHz 2.735 GHz 1,000 MHz 2.73165 GHz -35.45 dém 14,45 dB
L L J o

&)

Ref Level 30.00 dém  Offset 19.00 dB Mode Auto Sweep

SGL Count_100,/100

(=]

Ref Level 30.00 dam
SGL Count 100/100

Offset 15.00 d&

Made Auto Sweep

(@1 cvgPwr
Limit Gheck PA) JRIGUEOHEKABS,
20 dife _$PURIOUS_LINE_aBsS PAES s _$purious | INe aBS
10 dam 0
0 i 0d ||
-10 i -tod T
d I
ShutuE e T o ‘ [E—
PAB T I o ll\ \
.30 d
iy il
Vi 40 d {
4o T i I U AL
| LY
S0 d
-60 df
-60
Start 2.65 GHz 10005 pts Stop 2.735 GHZ
tart 2,455 GHz #4906 pts Stop 2.536 GHz Spurious Emissions
Spurious Emissions Range low | Rangeup | RBW 1 Frequency |  Powerabs |
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | ALimit | 2,650 GHz 2.600 GHz 100.000 kHz 2.66910 GHz 6.08 dEm
2.455 GHz 2.490 GH2 1.000 MHZz 2.49006 GH2 -39.20 dBim -14.29 dB 2,690 GH2 2.691 GHz 1.000 MH2 2.69032 GH2 -30.61 dBm
2,490 GHz 2.495 GHz 1,000 MHz 2,49477 GHz -39,30 dem -26,30 d& 2,691 GHz 2,605 GHz 1,000 MHz 2.69276 GHz -38.65 dbm
2.495 GHz 2.496 GHz 500.000 kHz 2.49578 GHz -42 .51 dBm -29.51 dB 2,695 GHz 2.730 GH2 1.000 MHz 2.71297 GHz -39.18 dBm
2.495 GHz 2.536 GHz 100,000 kHz 2.51490 GHz 5.27 dBm -24.73 d& 2,730 GHz 2.735 GHz 1,000 MHz 2.73452 GHz -35.60 dbm
L JL 4 ‘ (S I 4
. 1 3 ] &

Spectrum

Ref Level 30.00 dam
SGL Count 300,300

Offset 15.00 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 dam
SGL Count 100/100

Offset 15.00 d&

Made Auto Sweep

Limit Gheck F JRIGUEOHEKABS,
20 dife _$PURIOUS_LINE_aBsS PAES s _$purious | INe aBS
10 dam 0
0 di l r
\ | | dos e
] |
o
ot I 0 ‘ ]
a0 d
o —W’ 4 e bpeetoseine
_— l\. 40 d
4
-50 df
50 di
-60 df
-60
Start 2.65 GHz 10005 pts Stop 2.735 GHZ
tart 2,455 GHz #4906 pts Stop 2.536 GHz Spurious Emissions
Spurious Emissions Range low | Rangeup | RBW 1 Frequency Powier Abs | ALimit |
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | ALimit | 2,650 GHz 2.600 GHz 100.000 kHz 2.65557 GHz 0.75 dem -20.25 dB.
2.455 GHz 2.490 GH2 1.000 MHZz 2.48971 GHz -30.26 dBm 26 dB 2,690 GH2 2.691 GHz 1.000 MH2 2.69028 GH2 -20.24 dBm -10.24 dB
2,490 GHz 2.495 GHz 1,000 MHz 2,49479 GHz -29,31 dém -16.31 b 2,691 GHz 2,605 GHz 1,000 MHz 2,69343 GHz -21.99 dbm -11.99 dB
2.495 GHz 2.496 GHz 500.000 kHz 2.49597 GHz -29.92 dim -16.93 dB 2,695 GHz 2.730 GH2 1.000 MHz 2.69695 GHz -22.90 dBm -9.90 dB
2.495 GHz 2.536 GHz 100,000 kHz 2.51456 GHz 9 dBm 9 e 2,730 GHz 2.735 GHz 1,000 MHz 2.73222 GHz -36.00 dbm 11,00 dB
\ )i J LU L I J -
. 1 3 ] &
Sporton International Inc. (ShenzZhen) Page Number 1 Al111 of A151

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AZEQ-24111




SPORTON LAB.

FCC RF Test Report

Report No. : FG490417C

LTE Band 41C / 5MHz+20MHz

16QAM

Lowest Band Edge / 1RB0 and 1RB99

Highest Band Edge / 1RB0 and 1RB99

Spectrum

Ref Level 30.00 dam
SGL Count_100,/100

Offset 15.00 dB

Mode Auto Sweep

(@1 cvgPwr
Limit Gheck PA
20 dhiE—BPURIOUS LINE_ABS
10 dam n
0 dam ’ ‘1
-10 dém i1
50 dam
=30 dim: ‘ l h‘l
-50 dém L L 2 I l b bl
-60 dBm
tart 2,455 GHz 4010 pts Stop 2.521 GHz
Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | ALimit |
2.455 GHz 2.490 GH2 1.000 MHZz -35.43 dBm -10.43 dB
2,490 GHz 2.495 GHz 1,000 MHz -31.18 dem -18.18 d&
2.495 GHz 2.496 GHz 200.000 kHz -32.10 dBm -20.10 dB
2.495 GHz 2.521 GHz 100,000 kHz 9.73 dbm -20.27 i
L L J

Spectrum

=

Ref Level 30.00 dam
SGL Count 100/100

Offset 15.00 d&

Mode

Auto Sweep

@1 fvgPwr
SPURIGE CLBEK SRS,
20 dbliie _$PURIOUS LINE_ABS
d8 ﬁ
o dem ‘
0 dam L
a0 dam "I /‘L.‘
.} dem / M A
A, TV NS I 1
-60 dBm
Start 2.665 GHz 10005 pts Stop 2.735 GHz
'spurious Emissions
Range low | Rangeup | RBW 1 Frequency | powerabs | ALimit [|
2665 GHz Z.650 GHz 100,000 kHz 266617 O .73 dém 20,27 dB
2,690 GHz £00.000 kHz -29.25 dem 19,25 dB.
2,691 GHz 1,000 MHz -30.84 dém 20,84 dB
2,695 GHz 1,000 MHz -25.56 dem -12,96 dB.
2,715 GHz 1,000 MHz -38.56 dém 13,96 dB
L L J o

Highest Band Edge / 1RB24 and 1RBO

=

Ref Level 30.00 dém  Offset 19.00 dB Mode Auto Sweep

SGL Count_100,/100

(@1 cvgPwr
Limit Gheck PA

20 dblf _BPURIOUS JINE_ABS i

10 dam

I

-10 dem

20 !

PURIGUS_LINE
-30 dBm T'
L
oy ;
w 0, f

50 dem My vl

-60 dBm

tart 2,455 GHz 4010 pts Stop 2.521 GHz

Spurious Emissions

Range Low Range Up RBW 1 Frequency |  Powerabs | ALimit |

2.455 GHz 2.490 GH2 1.000 MHZz 2.48554 GHz -38.79 dBm -13.79 dB
2,490 GHz 2.495 GHz 1,000 MHz 2,49443 GHz -37.13 dém 24,13 b
2.495 GHz 2.496 GHz 200.000 kHz 2.49569 GHZ -40.06 dBm -27.06 dB
2.495 GHz 2.521 GHz 100,000 kHz 2.50145 GHz .45 dbm .55 B

L L J

Spectrum

=

Ref Level 30.00 dam
SGL Count 100/100

Offset 15.00 d&

Made Auto Sweep

@1 fvgPwr
SPURIGE CLBEK SRS,
20 dbliie _$PURIOUS LINE_ABS
0
0 da h
10 dam |
20 dam
-30 df J,i
408 -
SELYNN A
-60 dBm
Start 2.665 GHz 10005 pts Stop 2.735 GHz
'spurious Emissions
Range low | Rangeup | RBW 1 Frequency | powerabs | [|
2665 GHz Z.650 GHz 100,000 kHz 2.67045 GHz 6.58 dBm
2,690 GHz 2.601 GHz £00.000 kHz 2.69064 GHz -42.26 dem
2,691 GHz 2.695 GHz 1,000 MHz 2,69270 GHz -38.01 dém
2,695 GHz 2.715 GHz 1,000 MHz 2.69995 GHz -37.52 dém
2,715 GHz 2.735 GHz 1,000 MHz 2.71739 GHz -35.59 dém
L L J

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AZEQ-24111

Page Number

1 A112 of A151




saronas. FCC RF Test Report

Report No. : FG490417C

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

&

Spectrum #

Ref Level 30.00 dam  Offset 10.00 d& Mode Auto Sweep
SGL Count 1000/1000

(@1 fvgrwr
Limit Gheck PA
ine §PURIOUS LINE ABS PASS
20t
10 dom
0dan |r"
-10 dem [ |
o0 e \
| SPURIOLS_LINE | 1 ¥
-30 dem — ™
i 1
40 =S
-50 dBm
-60 dBm
Start 2.455 GHz 4810 pts Stop 2.521 GHz
Spurious Emissions
Range Low | Rangeup | RBW | Freguency | powerabs |

2,455 GHz 2.430 GHz 1,000 MHz 2.45037 GHz -26.62 dBm

2.490 GHz 2.495 GHz 1,000 MHZ 2.49456 GHz -24,91 dém

2.485 GHz 2.435 GHz 300,000 kHz 2.49587 GHz -26.16 dBm

2.496 GHz 2.521 GHz 100.000 kHz 2.49847 GHz 4,01 dBm -25.99 dB

I ve

(7]

Spectrum

Ref Level 30.00 d&m  Offset 12.00 d& Mode Auto Sweep
SEGL Count 100/100

(@1 AvgPwr

SPURIGUE QHBEKARS, PARS

o0 ablfie_tPURIoUs |ine aps paES

10ds

dan
Lottt .wm-ﬂam\l
0 dBm:
430 dBm————— 1
W

-40 da@m

-50 dBm

-60 dBm

Start 2.665 GHz 10005 pts Stop 2.735 GHZ

Spurious Emissions

Rangelow | RangeUp | RBW 1 Frequency Power Abs | ALimit |
2.665 GH2 2.690 GH2 100.000 kHz 2.66732 GH2 £.46 dBm -24. 54 dB
2,600 GHz 2.601 GHz 500.000 kHz 2.63004 GHz -26.05 dbm -16,05 dB
2,691 GHz 2.695 GH2 1.000 MH2 2.69375 GH2 -25.34 dBm -15.34 dB
2,695 GHz S GHz 1,000 MHz 2.69534 GHz -26.56 dbm -13.68 dB
2,715 GHz GHz 1,000 MHz 2.71683 GHz -35.77 dim 10,77 dB.
(I ve

Offset 10.00 d& @ RBW 300 kHz
SWT 1ms @ VBW 1MHz Mode Swesp

SGL Count 1000/1000

(@1°m AvgPwr

20 dan

10 d2m

GF 2.49 GHz 691 pts Span 2.04 MHz
Channel Power

Bandwidth 1.00 MHz Power -29.82 dBm Ix Total

82 dBm
[ ]

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AZEQ-24111

Page Number 1 A113 of A151




e% FCC RF Test Report Report No. : FG490417C

SPORTON LAB.

LTE Band 41C / 10MHz+15MHz

16QAM

Lowest Band Edge / 1RB0O and 1RB74 Highest Band Edge / 1RB0 and 1RB74

=

Spectrum

Spectrum

Ref Level 30.00 d&m  Offset 12.00 dB Mode Autc Sweep Ref Level 30.00 d8m  Ofset 15.00 d& Mode Auto Sweep
SCL Count 100/100 SGL Count 100/100
[@1 AvgPwr @1 AvgPwr
Limit Gheck PARS SPURIGE CLBEK SRS,
20 dhiE—BPURIOUS LINE_ABS 20 dbliie _$PURIOUS LINE_ABS
10 dem "
]
0 den [ &‘ |
-10 dBm }‘ r
i | |
PURIGUS_LINE
[Shittis. i | . .
-30 dem Y : i ,! i
/ ’ v .
40
) LUk ‘R. sialtl) UJ
0 dom sl " ..ﬂJ
-60 dBm
-60 dBm
Start 2.665 GHz 10005 pts Stop 2.735 GHz
Start 2.455 GHz 4810 pts Stop 2.521 GHz Spurlous Emissions
Spurious Emissions Range low | Rangeup | RBW 1 Frequency |  Powerabs | ALimit |
Range Lo Range Up RBW | Frequency | Powerabs | | 2665 GHz Z.650 GHz 100,000 kHz 2.66607 12.66 cBm -i7.31de
2.455 GHz 2.430 GHz 1,000 MHZ -29,60 dBm 2,690 GHz £00.000 kHz 2.6902 -23.72 dem -13.72 dB.
2,450 GHz 2.435 GHz 1,000 MHz -25.97 dBm 2,691 GHz 1,000 MHz 26914 -27.64 dém 1764 dB
2.495 GHz 2.495 GHz 200,000 kHz -29,02 dém 2,695 GHz 1,000 MHz 27125 -21.58 dem -8.58 dB
2.486 GHz 2.521 GHz 100,000 kHz 12.92 dbm 2,715 GHz 1,000 MHz 2,73469 GHz -38.66 dém 13,66 dB
L JL J L L J -

=

Spectrum

Ref Level 30.00 d8m  Ofset 15.00 d& Mode Auto Sweep
SGL Count 100/100

Ref Level 30.00 dém  Offset 19.00 dB Mode Auto Sweep

SGL Count 100/100
(@1 cvgPwr (@1 sugPwr
Limit Gheck PA SPURIGGECHNERABS,
20 dhiE—BPURIOUS LINE_ABS P “ 20 dbine 'i‘uTuus LINE_ABS
10 dém - 0 ‘ ﬁ
0 den | 0 da ‘l
-10 dém { -10 dBm: f ‘
20 daem. I V -20 dBm: h W
i ATy
| -30 dBm
-30 dBm | & l [
uﬂ“ tu -4p dam L L‘-U' FR OOV W T TR DY
f gl
Y L
-50 dBm
-60 dBm
-60 dBm
Start 2.665 GHz 10005 pts Stop 2.735 GHZ
Start 2.455 GHz 4810 pts Stop 2.521 GHz Spurlous Emissions
Spurious Emissions Range low | Rangeup | RBW 1 Frequency |  Powerabs | ALimit |
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | ALimit | 2,665 GHz 2.600 GHz 100.000 kHz 2.67403 GHz 20.48 dEm -2.52 dB
2.455 GHz 2.430 GHz 1,000 MHZ 2.48967 GHZ -38,47 dBm 13,47 dB 2,690 GHz 2.601 GHz £00.000 kHz 2.69092 GHz -34.98 dem -24,08 dB.
2,450 GHz 2.435 GHz 1,000 MHz 2.49397 GHz -37.17 dém -24.17 dB 2,691 GHz 2.695 GHz 1,000 MHz 2.69148 GHz -26.67 dém -19.67 dB
2.495 GHz 2.495 GHz 200,000 kHz 2.49536 GHz -29,76 dBm -26.76 dB 2,695 GHz 2.715 GHz 1,000 MHz 2,69545 GHz -31.50 dém -18,50 dB.
2.486 GHz 2.521 GHz 100,000 kHz 2.50574 GHz 19.53 dbm -10.47 dis 2,715 GHz 2.735 GHz 1,000 MHz 2.71561 GHz -38.09 dém -13.09 dB
L L J o

L JL J

Sporton International Inc. (ShenzZhen) Page Number 1 A114 of A151

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AZEQ-24111




saronas. FCC RF Test Report

Report No. : FG490417C

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

&

Spectrum #

Ref Level 30.00 dam  Offset 10.00 d& Mode Auto Sweep
SGL Count 1000/1000

(@1 fvgrwr
Limit Gheck PA
ine §PURIOUS LINE ABS PASS
20t
10 dom
0dan I
| r \
-10 dém f
50 aen |
| SPuRIOUS_Line | ]
|
-30 dBm — = &y
40 ———
-50 dBm
-60 dBm
Start 2.455 GHz 4810 pts Stop 2.521 GHz
Spurious Emissions
Range Low | Rangeup | RBW | Frequency | powerabs |

2,455 GHz 2.430 GHz 1,000 MHz 2.49046 GHz -26.32 dém

2.490 GHz 2.495 GHz 1,000 MHZ 2.49499 GHz -25,95 dBm

2.485 GHz 2.435 GHz 300,000 kHz 2.49599 GHz -29.87 dBm

2,436 GHz 2.521 GHz 100.000 kHz 2.50550 GHz 1.00 dBm

JU J I ve

(7]

Spectrum

Ref Level 30.00 d&m  Offset 12.00 d& Mode Auto Sweep

SGL Count 100/100
(@1 AvgPwr
SPURIGUE QHBEKARS, PARS
o0 ablfie_tPURIoUs |ine aps paES
10ds
o
e it )
L0 dBm ” |
0 dam i
o dBW,JL74F- "
-40 da@m
-50 dBm
-60 dBm
Start 2.665 GHz 10005 pts Stop 2.735 GHZ
Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | PoweraAbs | ALimit |
2.665 GH2 2.690 GH2 100.000 kHz 2.66788 Gi 3.35 dBm -26.65 dB
2,600 GHz 2.601 GHz 500.000 kHz -25.38 dbm -15.38 dB
2,601 GHz 2.605 GHz 1,000 MHz 2.69142 GHz -23.58 dam -13.58 dB.
2,695 GHz S GHz 1,000 MHz 2.69570 GHz -24.40 dBm 11,40 dB
2,715 GHz GHz 1,000 MHz 2.71529 GHz -34.70 dim -9.70 &

Offset 10.00 d& @ RBW 300 kHz
SWT 1ms @ VBW 1MHz Mode Swesp

SGL Count 1000/1000

(@1°m AvgPwr

20 dan

10 d2m

GF 2.49 GHz 691 pts Span 2.04 MHz
Channel Power

Bandwidth 1.00 MHz Power -29.21 dBm Ix Total

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AZEQ-24111

Page Number 1 Al115 of A151




SPORTON LAB.

FCC RF Test Report

Report No. : FG490417C

LTE Band 41C / 10MHz+20MHz

16QAM

Lowest Band Edge / 1RB0 and 1RB99

Highest Band Edge / 1RB0 and 1RB99

&)

Spectrum

Ref Level 30.00 dam
SGL Count_100,/100

Offset 15.00 dB Mode Auto Sweep

(@1 cvgPwr
Limit Gheck
20 dhiE—BPURIOUS LINE_ABS
10 dam
0 d
-10 i
48 ot ‘-dw ’ 'l
0 | il
-60
tart 2,455 GHz #4906 pts Stop 2.526 GHz
Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs |
2.455 GHz 2.490 GH2 1.000 MHZz 2.46950 GHz -38.32 dBm
2,490 GHz 2.495 GHz 1,000 MHz 2,49494 GHz -35.69 dBém .
2.495 GHz 2.496 GHz 200.000 kHz 2.49590 GHz -34.34 dBm -21.34 dB
2.495 GHz 2.526 GHz 100,000 kHz 2.49710 GHz 8,92 dbm 21,08 di
\ )i J i -

Spectrum
Ref Level 30.00 dam
SGL Count 100/100
@1 AvgPwr

Offset 15.00 d& Mode Auto Sweep

RIGHIE CLBER AR,
20 dbliie _$PURIOUS LINE_ABS
n
Gl
od
» 1
Il \
0 d J ‘,"'1
|N 4 | i \
2 I
60 d
Start 2.66 GHz 10005 pts Stop 2.735 GHz
'spurious Emissions
Range low | Rangeup | RBW 1 Frequency Power Abs | ALimit [|
2,660 GHz Z.650 GHz 100,000 kHz 266122 GHz 6.65 dBm
2,690 GHz 2.601 GHz 1,000 MHz 2.69011 GHz -22.81 dem
2,691 GHz 2.695 GHz 1,000 MHz 2.69143 GHz -26.21 dém
2,695 GHz 2.720 GHz 1,000 MHz 2.71656 GHz -27.06 dém
2,720 GHz 2.735 GHz 1,000 MHz 2.72192 GHz -35.50 dém
L L J

&)

Ref Level 30.00 dém  Offset 19.00 dB Mode Auto Sweep

Ref Level 30.00 d2m  Offset 12.00 d& Mode Auto Sweep

SGL Count 100/100

SGL Count 100/100
(@1 cvgPwr
Limit Gheck PA) JRIGUEOHEKABS,
20 dife _$PURIOUS_LINE_aBsS PAES s _$purious | INe aBS
10 dam 0
od |J ad
-10 | -10 df
o0 e ‘ -20 df
PURIOUS_LINE |
a I -30d 1
30 f W,I Y‘
40 - +
40 i W
H M I ! dagd
S04 " " "
-60 df
-60
Start 2.66 GHz 10005 pts Stop 2.735 GHZ
tart 2,455 GHz #4906 pts Stop 2.526 GHz Spurious Emissions
Spurious Emissions Range low | Rangeup | RBW 1 Frequency Powier Abs |
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | ALimit | 2,660 GHz 2.600 GHz 100.000 kHz 2.67004 GHz 5.76 dEm
2.455 GHz 2.490 GH2 1.000 MHZz 2.48760 GH2 -39.24 dBim -14.24 dB 2,690 GH2 2.691 GHz 1.000 MH2 2.69029 GH2 -36.06 dBm
2,490 GHz 2.495 GHz 1,000 MHz 2,49477 GHz -39.14 dem 28,14 db 2,691 GHz 2,605 GHz 1,000 MHz 2,69102 GHz -38.62 dbm
2.495 GHz 2.496 GHz 200.000 kHz 2.49546 GHZ -4, 10 dBm -31.10 dB 2,695 GHz 2.720 GH2 1.000 MHz 2.69533 GHz -39.05 dBm
2.495 GHz 2.526 GHz 100,000 kHz 250592 GHz 9.41 dbm -20.59 i 2,720 GHz 2.735 GHz 1,000 MHz 2.73291 GHz -35.48 dbm
L JL 4 ‘ (S I 4
Spectrum t"é’ Spectrum
Ref Level 30.00 dam  Offset 19.00 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 18.00 d2 Made Auto Sweep
SGL Count 300/300 SGL Count 100/100
(@1 cvgPwr
Limit Gheck F JRIGUEOHEKABS,
20 dife _$PURIOUS_LINE_aBsS PAES kPURIOUS | INE_ABS
10 dam 0
0 d - ¥ rv}
‘ i Theuaa el Wy
I | L1l |
PURIOL ||| ‘
— 30 df
o — = ¥ J | A
I 40 ¢
4 2
-50 df
50 di
-60 df
-60
Start 2.66 GHz 10005 pts Stop 2.735 GHZ
tart 2,455 GHz #4906 pts Stop 2.526 GHz Spurious Emissions
Spurious Emissions Range low | Rangeup | RBW 1 Frequency |  Powerabs | ALimit |
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | ALimit | 2,660 GHz 2.600 GHz 100.000 kHz 2.66122 GHz 2.20 dEm -27.71 dB
2.455 GHz 2.490 GH2 1.000 MHZz 2.49041 GHz -20.04 dBm 04 de 2,690 GH2 2.691 GHz 1.000 MH2 2.69003 GH2 -22.25 dBm -12.25 dB
2,490 GHz 2.495 GHz 1,000 MHz 2,49468 GHz -26.63 dém -13.63d6 2,691 GHz 2,605 GHz 1,000 MHz 2.69152 GHz -24.53 dbm 14,59 dB
2.495 GHz 2.496 GHz 200.000 kHz 2.49597 GHz -30.29 dim -17.29 dB 2,695 GHz 2.720 GH2 1.000 MHz 2.69878 GHz -26.32 dém -13.32 dB
2.495 GHz 2.526 GHz 100,000 kHz 2.50322 GHz 1.27 dem 20,73 i 2,720 GHz 2.735 GHz 1,000 MHz 2,72045 GHz -35.70 dbm BURCE
L JL 4 (S I 4 -

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AZEQ-24111

Page Number 1 A116 of A151




SPORTON LAB.

FCC RF Test Report

Report No. : FG490417C

LTE Band 41C / 15MHz+10MHz

16QAM

Lowest Band Edge / 1RB0O and 1RB49

Highest Band Edge / 1RB0 and 1RB49

Spectrum

Ref Level 30.00 dam
SGL Count_100,/100

Offset 15.00 dB Mode Auto Sweep

(@1 cvgPwr
Limit Gheck PA
20 dhiE—BPURIOUS LINE_ABS i
10 dam
0 dam l‘
-10 dBm: {1
50 dam 4 |
ke \ i
=30 dim:
A \ I
48 i
| T ol
-50 dém
-60 dBm
tart 2,455 GHz #4906 pts Stop 2.521 GHz
Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | ALimit |
2.455 GHz 2.490 GH2 1.000 MHZz -20.72 dBim -4.72 dB
2,490 GHz 2.495 GHz 1,000 MHz -24,73 dém
2.495 GHz 2.495 GHz 300.000 kHz -26.88 dBim
2.495 GHz 2.521 GHz 100,000 kHz 12,33 dBm
L L J

Spectrum

=

Ref Level 30.00 d8m  Ofset 15.00 d& Mode Auto Sweep
SCL Count 100/100

@1 AvgPwr

SPURIGE CLBEK SRS,

20 dbliie _$PURIOUS LINE_ABS

M
f
J"NM“ hidddi /
Lk, u.l b LJ
-60 dBm
Start 2.665 GHz 10005 pts Stop 2.735 GHz
'spurious Emissions
Range low | Rangeup | RBW 1 Frequency Power Abs | ALimit [|
2665 GHz Z.650 GHz 100,000 kHz 2.66603 G 12.61 cbm -17.39 dB
2,690 GHz £00.000 kHz -27.12 dem -17.12 dB.
2,691 GHz 1,000 MHz -27.20 dém -17.20 dB
2,695 GHz 1,000 MHz -23.14 dém -10,14 dB.
2,715 GHz 1,000 MHz -38.13 dém 13,13 dB
L L -

=

Ref Level 30.00 dém  Offset 19.00 dB Mode Auto Sweep

SGL Count_100,/100

(@1 cvgPwr
Limit Gheck PA

20 dhiE—BPURIOUS LINE_ABS i

10 dam

0 dan J

-10 dém H

o e |

PURIOUS_LINE il

20 dom i I

40 " !

-50 dm L‘“‘M‘

-60 dBm

tart 2,455 GHz #4906 pts Stop 2.521 GHz

Spurious Emissions

Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | ALimit |

2.455 GHz 2.490 GH2 1.000 MHZz 2.49024 GH2 -38.83 dBm -13.83 dB
2,490 GHz 2.495 GHz 1,000 MHz 2,49457 GHz -38.19 dem -25,19 &
2.495 GHz 2.496 GHz 200.000 kHz 2.49595 GHz -42 .23 dBm -29.23 dB
2.495 GHz 2.521 GHz 100,000 kHz 2.51019 GHz 19,64 dBm -10.36 d&

L L J

Spectrum

=

Ref Level 30.00 d8m  Ofset 15.00 d& Mode Auto Sweep
SGL Count 100/100
@1 fvgPwr
SPURIGE CLBEK SRS,
20 dblie _$PURIOUS LINE ABS
0 L
0 da !
10 d8m H
20 dam )I 4
LM
-30 dBm ‘l Her
uod f\lh [ﬂi TWLMLHJH Ll bl il
JMN I
-60 dBm
Start 2.665 GHz 10005 pts Stop 2.735 GHz
'spurious Emissions
Range low | Rangeup | RBW 1 Frequency | powerabs |

2665 GHz Z.650 GHz 100,000 kHz 267934 GHz 20.12 deém

2,690 GHz 2.601 GHz £00.000 kHz 2.69015 GHz -30.90 dem

2,691 GHz 2.695 GHz 1,000 MHz 269131 GHz -26.06 dém

2,695 GHz 2.715 GHz 1,000 MHz 2.69346 GHz -32.13 dem

2,715 GHz 2.735 GHz 1,000 MHz 2.71701 GHz -37.07 dém -12.07 dB
L L J o

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AZEQ-24111

Page Number

1 A117 of A151




saronas. FCC RF Test Report

Report No. : FG490417C

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

&

Spectrum #

Ref Level 30.00 dam  Offset 10.00 d& Mode Auto Sweep
SGL Count 1000/1000

(@1 fvgrwr
Limit Gheck PARS
ine §PURIOUS LINE ABS PASS
20t
10 dom
0dan W
l’ r_____—]
-10 dém ‘ H
| SPURIOUS_LINE | | J [
-30 dBm — I—LV £
40 ——
-50 dBm
-60 dBm
Start 2.455 GHz 4406 pts Stop 2.521 GHz
Spurious Emissions
Range Low | Rangeup | RBW | Frequency | powerabs |
2,455 GHz 2.430 GHz 1,000 MHz 2.45024 GHz -26.52 dBm
2.490 GHz 2.495 GHz 1,000 MHZ 2.49499 GHz -26,75 dBm
2.485 GHz 2.435 GHz 300,000 kHz 2.49600 GHz -30,11 dBm
2,436 GHz 2.521 GHz 100.000 kHz 2.50950 GHz -0.58 dBr -30.58 dB

(7]

Spectrum

Ref Level 30.00 d&m  Offset 12.00 d& Mode Auto Sweep
SEGL Count 100/100

@1 AvgPwr

SPURIGUE QHBEKARS, PARS
o0 ablfie_tPURIoUs |ine aps paES
10ds

ad N

ha FEEN
brictr
10 dem ‘
130 dBm I.IFM:-“ e T |
-40 dBm e

-50 dBm
-60 dBm
Start 2.665 GHz 10005 pts Stop 2.735 GHZ
Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | PoweraAbs | ALimit |
2.665 GH2 2.690 GH2 100.000 kHz 2.67815 GH2 1.51 dBm -28.49 dB
2,600 GHz 2.601 GHz 500.000 kHz 2.69018 GHz -22.89 dbm -12.89 dB
2,691 GHz 2.695 GH2 1.000 MH2 2.69221 GH2 -22.76 dBm -12.76 dB
2,695 GHz S GHz 1,000 MHz 2.69769 GHz -24.89 dbm 89 dB
2,715 GHz GHz 1.000 MHz 2.71532 GHz -32.98 dém -7.98 dB

Offset 10.00 d& @ RBW 300 kHz
SWT 1ms @ VBW 1MHz Mode Swesp

SGL Count 1000/1000

(@1°m AvgPwr

20 dan

10 d2m

-50 dBm

60

GF 2.49 GHz 691 pts Span 2.04 MHz
Channel Power

Bandwidth 1.00 MHz Power -29.61 dBm Ix Total

61 dBm
[ ]

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AZEQ-24111

Page Number 1 A118 of A151




SPORTON LAB.

FCC RF Test Report

Report No. : FG490417C

LTE Band 41C / 15MHz+15MHz

16QAM

Lowest Band Edge / 1RB0O and 1RB74

Highest Band Edge / 1RB0 and 1RB74

=

Spectrum

Ref Level 30.00 dam
SGL Count_100,/100

Offset 15.00 dB Mode Auto Sweep

(@1 cvgPwr
Limit Gheck PA

20 dblf _BPURIOUS JINE_ABS i

10 dém I'

0 dam |

-10 dém ‘[

-0 AR, Iy

| SPURIGUS LINe “

=30 dim: ¢ II

Bt R V

MA\ l _uni‘

-50 dém

-60 dBm

Start 2.455 GHz 4406 pts Stop 2.526 GHz

Spurious Emissions

Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | ALimit |

2.455 GHz 2.430 GHz 1,000 MHZ 2.4584. -38,58 dBm -13.58 dB
2,450 GHz 2.435 GHz 1,000 MHz 2.4340 -27,58 dém -14.98 dB
2.495 GHz 2.495 GHz 200,000 kHz 2.4959 -29,76 dBim -16.76 d&
2.486 GHz 2.526 GHz 100,000 kHz 249685 GHz 9,12 dbm -20.88 db

L JL J

=

Spectrum

Ref Level 30.00 d2m  Offset 12.00 d& Mode Auto Sweep

SGL Count 100/100

@1 AvgPwr
SPURIGE CLBEK SRS,
20 dbliie _$PURIOUS LINE_ABS
0
]
d8 i
0 dBm
| Ly |
J A
|30 dBm: i ¥ \
JI i "
Mol o
-60 dBm
Start 2.66 GHz 10005 pts Stop 2.735 GHz
'spurious Emissions
Range low | Rangeup | RBW 1 Frequency | powerabs | ALimit [|
2,660 GHz 100,000 kHz 2.66083 O .47 dBm 20,53 dB
2,690 GHz 1,000 MHz -19.13 dem -9.13 dB
2,691 GHz 1,000 MHz -26.20 dém -19.20 dB
2,695 GHz 1,000 MHz -25.53 dem -12,93 dB.
2,720 GHz 1,000 MHz -39.32 dém 14,32 dB
o

L L

=

Ref Level 30.00 dém  Offset 19.00 dB Mode Auto Sweep

SGL Count_100,/100

Limit Gheck PA
20 dhiE—BPURIOUS LINE_ABS i
10 dam
0 dan
-10 dem
o0 dam.
PURIOUS_LINE I
-30 dem I!
- Ll o
-50 dem A I Whsia
-60 dBm
tart 2,455 GHz #4906 pts Stop 2.526 GHz
Spurious Emissions
Range Low Range Up RBW 1 Frequency |  Powerabs |
2.455 GHz 2.490 GH2 1.000 MHZz 2.48602 GH2 -39.20 dBim
2,490 GHz 2.495 GHz 1,000 MHz 2,49479 GHz -39.21 dém
2.495 GHz 2.495 GHz 300.000 kHz 2,49568 GHz -44,47 dBin
2.495 GHz 2.526 GHz 100,000 kHz 2.51015 GHz
L L J

=

Spectrum

Ref Level 30.00 d2m  Offset 12.00 d& Mode Auto Sweep

SGL Count 100/100

@1 AvgPwr
SPURIGE CLBEK SRS,
20 dbliie _$PURIOUS LINE_ABS
0
0 da |“
10 d8m {
20 dam T
-30 dBm W
-40 dBm T ‘i "
a0V TN ]
-60 dBm
Start 2.66 GHz 10005 pts Stop 2.735 GHz
'spurious Emissions
Range low | Rangeup | RBW 1 Frequency | powerabs | [|
2,660 GHz Z.650 GHz 100,000 kHz 267413 GHz 6.53 dbm
2,690 GHz 2.601 GHz 1,000 MHz 2.69079 GHz -37.83 dem
2,691 GHz 1,000 MHz 2.69346 GHz -37.81 dém
2,695 GHz 1,000 MHz 2,69717 GHz -38.59 dem
2,720 GHz 1,000 MHz 2,723997 GHz -35.44 dém
L L J

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AZEQ-24111

Page Number 1 A119 of A151




saronas. FCC RF Test Report

Report No. : FG490417C

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

&

Spectrum #

Ref Level 30.00 dam  Offset 10.00 d&
SGL Count 500,500

Mode Auto Sweep

(@1 fvgrwr
Limit Gheck PARS
ine §PURIOUS LINE ABS PASS
20t
10 dom
0dan
‘ 1
-10 dém i i ‘{
o0 Aaes
| SPURIOLS_LINE | |
-30 dem L )*"IWJ \
4 =
-50 dBm
-60 dBm
Start 2.455 GHz 4406 pts Stop 2.526 GHz
Spurious Emissions
Range Low | Rangeup | RBW | Frequency | powerabs | ALimit |
2,455 GHz 2.430 GHz 1,000 MHz 2.43041 GHz ~28.77 dBm -3.77 dB
2.490 GHz 2.495 GHz 1,000 MHZ 2.49497 GHz -26,96 dBm -13.96 dB
2.485 GHz 2.435 GHz 300,000 kHz 2.49598 GHz -30,19 dém -17.19 dB
2.496 GHz 2.526 GHz 100.000 kHz 2.50824 GHz -0.51 dBm -30.51 dB
J J I ve

Spectrum

(7]

Ref Level 30.00 d&m  Offset 12.00 d&
SEGL Count 100/100

Made Auto Sweep

@1 AvgPwr
SPURIGUE QHBEKARS, PARS
o0 ablfie_tPURIoUs |ine aps paES
10ds
e | i
10 dBrm f T
20 dBm
| ” |MM
120 dBm t 1 -
g
P,
-40 da@m
-50 dBm
-60 dBm
Start 2.66 GHz 10005 pts Stop 2.735 GHZ
Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | PoweraAbs | ALimit |
2.660 GH2 2.690 GH2 100.000 kHz 2.66295 GH2 0.74 dBm -29.26 dB
2,600 GHz 2.601 GHz 1,000 MHz 2.63011 GHz -20.85 dbm -10.85 dB.
2,691 GHz 2.695 GH2 1.000 MH2 2.69160 GH2 -24.39 dBm -14.39 dB
2,695 GHz 1,000 MHz 2.69541 GHz -25.48 dbm 12,48 dB
2,720 GHz 1.000 MHz 2.72021 GHz -34.64 dBm -9.64 dB

Lowest Band Edge / Full RB- Channel Power

Offset 10.00 d& @ RBW 300 kHz
SWT 1ms @ VBW 1MHz Mode Swesp

SGL Count 1000/1000

(@1°m AvgPwr

20 dan

10 d2m

-50 dBm

60

GF 2.49 GHz 691 pts
Channel Power

Bandwidth 1.00 MHz

Span 2.04 MHz

72 dBm
[ ]

Power -29.72 dBm Ix Total

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AZEQ-24111

Page Number 1 A120 of A151




SPORTON LAB.

FCC RF Test Report Report No. : FG490417C

LTE Band 41C / 15MHz+20MHz

16QAM

Lowest Band Edge / 1RB0 and 1RB99

Highest Band Edge / 1RB0 and 1RB99

Spectrum

Ref Level 30.00 dam
SGL Count_100,/100

Offset 15.00 dB

Mode Auto Sweep

Spectrum

(=]

Ref Level 30.00 dam
SGL Count 100/100

Offset 15.00 d&

Made Auto Sweep

(@1 cvgPwr (@1 sugPwr
Limit Gheck JRIGUEOHEKABS,
20 dhiE—BPURIOUS LINE_ABS 20 dbliie _$PURIOUS LINE_ABS
10 dam
0d ‘h d
04 I
10 I ‘ |
o0 0 o i |
BT ] | N
Y i [ t
-30 di | 4 j \
L i ﬂ | Lapa 1)
I [ mi AT I} ol
byl i i
-60 df
-60
Start 2.655 GHz 10005 pts Stop 2.735 GHZ
tart 2,455 GHz 8004 pts Stop 2.531 GHz Spurious Emissions
Spurious Emissions Range low | Rangeup | RBW 1 Frequency |  Powerabs | ALimit |
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | ALimit | 2,655 GHz 2.600 GHz 100.000 kHz 2.65620 Gl 0.42 dEm -20,58 dB.
2.455 GHz 2.490 GH2 1.000 MHZz 2.48703 GHZ -36.98 dBm -11.98 dB 2,690 GH2 2.691 GHz 1.000 MH2 2.69003 GH2 -18.07 dBm -8.07 dB
2,490 GHz 2.495 GHz 1,000 MHz 2,49485 GHz 26,77 dBm -13.77 B 2,691 GHz 2605 GHz 1,000 MHz 2.69131 GHz -28.13 dbm -18.13 de
2.495 GHz 2.496 GHz 500.000 kHz 2.49590 GHz -2, 14 dBm -13.14 dB 2,695 GHz 2.725 GH2 1.000 MHz 2.72157 GHz -25.96 dim -12.96 dB
2.495 GHz 2.531 GHz 100,000 kHz 2.49711 GHz .57 dbm 21,43 d 2,725 GHz 2.735 GHz 1,000 MHz 2.73354 GHz -35.42 dbm -14,42 di
L JL 4 (S I 4 -

=

Ref Level 30.00 dam
SGL Count_100,/100

Offset 15.00 dB

Mode Auto Sweep

&)

Ref Level 30.00 dam
SGL Count 100/100

Offset 15.00 d&

Made Auto Sweep

(@1 cvgPwr (@1 sugPwr
Limit Gheck F JRIGUEOHEKABS,
20 dife _$PURIOUS_LINE_aBsS PA 20 okipe _bPURIOUS | INE_ABS
10 dam 0 ’|
0 0d I
-10 -10 df ‘ |
d |
-20d
o0
BB e ] ‘ U I
30 d
-30 i "[”\1 II M " ‘\
" N -40 di i }
' N LA LYY
4 sl i
-50
-60 df
-60
Start 2.655 GHz 10005 pts Stop 2.735 GHZ
tart 2,455 GHz 8004 pts Stop 2.531 GHz Spurious Emissions
Spurious Emissions Range low | Rangeup | RBW 1 Frequency Powier Abs | ALimit |
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | ALimit | 2,655 GHz 2.600 GHz 100.000 kHz 2.66954 GHz 0.30 dem -20.70 dB.
2.455 GHz 2.490 GH2 1.000 MHZz 2.48971 GHz -38.40 dBm -13.49 dB 2,690 GH2 2.691 GHz 1.000 MH2 2.69098 GH2 -30.02 dBm -29.03 di
2,490 GHz 2.495 GHz 1,000 MHz 2,49450 GHz -36,96 dBm 23,96 d& 2,691 GHz 2605 GHz 1,000 MHz 2.69211 GHz -38.83 dbm -28.83 db
2.495 GHz 2.496 GHz 500.000 kHz 2.49508 GHz -41,14 dBm -28.14 dB 2,695 GHz 2.725 GH2 1.000 MHz 2.70090 GHz -39.06 dBm -26.06 dB
2.495 GHz 2.531 GHz 100,000 kHz 2.51051 GHz 8,65 dbm -21,15 i 2,725 GHz 2.735 GHz 1,000 MHz 2.72584 GHz -35.52 dbm -14.52 di
L JL 4 ‘ (S I 4 -
Spectrum t"é’ Spectrum

Ref Level 30.00 dam
SGL Count_1000,/1000

Offset 15.00 dB

Mode

Auto Sweep

Ref Level 30.00 dam
SGL Count 100/100

Offset 15.00 d&

Made Auto Sweep

heck F RIGUECHNEKABS,
SPURIOUS_)INE_ABS PA kPURIOUS | INE_ABS
10 dam 0
0 d il <
. [ | X Lo e e
El
i I l | |
s \ | Tao d ; i i
PURIOUS_LINE_ | J
304 - ) 130 d |k ]
forr— "] | i
T v \ 40
-50 df
50 di
-60 df
-60
Start 2.655 GHz 10005 pts Stop 2.735 GHZ
tart 2,455 GHz 8004 pts Stop 2.531 GHz Spurious Emissions
Spurious Emissions Range low | Rangeup | RBW 1 Frequency |  Powerabs | ALimit |
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | ALimit | 2,655 GHz 2.600 GHz 100.000 kHz 2.66031 GHz 1.20 dBm -23.80 db
2.455 GHz 2.490 GH2 1.000 MHZz 2.49033 GH2 -20.41 dBm -4.41 dB 2,690 GH2 2.691 GHz 1.000 MH2 2.69026 GH2 -21.73 dBm -11.73 dB
2,490 GHz 2.495 GHz 1,000 MHz 2,49490 GHz ~26.17 dem -13.17dB 2,691 GHz 2605 GHz 1,000 MHz 2.69117 GHz -24.88 dbm 14,88 dB
2.495 GHz 2.495 GHz 500.000 kHz 2,49585 GHz -28,72 deim -15.72 d& 2,605 GHz 2.725 GHz 1,000 MHz 2.69850 GHz -26.87 dBm 13,87 dB
2.495 GHz 2.531 GHz 100,000 kHz 2.50780 GHz -0.27 dBm -30.27 2,725 GHz 2.735 GHz 1,000 MHz 2.72619 GHz -36.98 dbm 11,96 dB
\ )i J GHRRNRRED e L I J LU -

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AZEQ-24111

Page Number

1 A121 of A151



e% FCC RF Test Report

SPORTON LAB.

Report No. : FG490417C

LTE Band 41C / 20MHz+5MHz

16QAM

Lowest Band Edge / 1RB0O and 1RB24

Highest Band Edge / 1RB0 and 1RB24

Spectrum

Ref Level 30.00 dam  Offset 19.00 d& Mode Auto Sweep
SGL Count 100/100
(@1 cvgPwr

Limit Gheck
20 dblf _BPURIOUS JINE_ABS

10 dém:

0d |

40 - iU ’J l|
S04 M kil L A 4
-60
tart 2,455 GHz 4600 pts Stop 2.521 GHz
Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | ALimit |
2.455 GHz 2.490 GHz 1,000 WHz 2.47416 GHz -36,00 dBin -11.00 d&
2,490 GHz 2.495 GHz 1,000 MHz 2,49370 GHz -30,25 dem -17.25 b
2.495 GHz 2.496 GHz 200.000 kHz 2.49597 GHz -28.39 dim -15.39 dB
2.495 GHz 2.521 GHz 100,000 kHz 2.49711 GHz 10,55 dBm 19,45 dbs
— e T ——]
\ )i J i -

Spectrum
Ref Level 30.00 d8m  Ofset 15.00 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr

RIGHIE CLBER AR,
20 dbliie _$PURIOUS LINE_ABS

)

60 d
Start 2.665 GHz 10005 pts Stop 2.735 GHz
'spurious Emissions
Range low | Rangeup | RBW 1 Frequency | powerabs | ALimit [|
2665 GHz Z.650 GHz 100,000 kHz 2.66608 GHz .61 dBm 20,09 dB.
2,690 GHz 2.601 GHz £00.000 kHz 2.69022 GHz -31.60 dem -21,69 dB.
2,691 GHz 2.695 GHz 1,000 MHz 269114 GHz -30.85 dem 20,95 dB.
2,695 GH2 2.715 GHz 1,000 MHz 2.71196 GHz -27.04 dém 14,04 dB.
2,715 GHz 2.735 GHz 1,000 MHz 2.73408 GHz -35.21 dém -14.21 dB
— -
L L J o

Lowest Band Edge / 1RB99 and 1RBO

&)

Spectrum

Ref Level 30.00 d&m  Offset 12.00 dB Mode Autc Sweep
SGL Count_100,/100

(@1 cvgPwr
Limit Gheck PA)
20 Aljne _SPURIOUS ) INE_ABS. PABS
10 dam
0
-10
o0
PURIOUS_LINE ‘
.30 d |
oa Juduld J.N "
-60
tart 2,455 GHz 4600 pts Stop 2.521 GHz
Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | ALimit |
2.455 GHz 2.490 GH2 1.000 MHZz 2.48927 GHz -38.10 dBm -13.10 dB
2,490 GHz 2.495 GHz 1,000 MHz 2.43241 GHz -38.86 dBm -25,86 db
2.495 GHz 2.495 GHz 300.000 kHz 2,49594 GHz -43.67 dBim -30.67 dB
2.495 GHz 2.521 GHz 100,000 kHz 2.51493 GHz 10,30 dBm -19.70 d&
L JL 4 ‘

(=]

Ref Level 30.00 d8m  Ofset 15.00 d& Mode Auto Sweep
SGL Count 100/100

RIGHIE CLBER AR,
»_$PURIOUS | INE_ABS
0
od
04
20 d l -
-a0d 1 l
a0 |t " ks
Ads sl
60 d
Start 2.665 GHz 10005 pts Stop 2.735 GHz
'spurious Emissions
Range low | Rangeup | RBW 1 Frequency Power Abs |
2665 GHz Z.650 GHz 100,000 kHz 2.68387 GHz 6.58 dBm
2,690 GHz 2.601 GHz £00.000 kHz 2.69012 GHz -37.24 dem
2,691 GHz 2.695 GHz 1,000 MHz 2,69233 GHz -34.42 dem
2,695 GHz 2.715 GHz 1,000 MHz 2.71107 GHz -36.67 dem
2,715 GHz 2.735 GHz 1,000 MHz 272214 GHz -35.33 dém
L L J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dam  Offset 12.00 dB Mode Autc Sweep
SGL Count 300,300

Limit Gheck F
20 Aljne _SPURIOUS ) INE_ABS. PABS
10 dam
0 d
[ |
o !
PURIOUS_LINE | ] ‘
-30 d h \‘
40 —
50 di
-60
tart 2,455 GHz 4600 pts Stop 2.521 GHz
Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | ALimit |
2.455 GHz 2.490 GH2 1.000 MHZz 2.48997 GHz -20.52 dBim -4.52 dB
2,490 GHz 2.495 GHz 1,000 MHz 2,49493 GHz -26,64 dBm
2.495 GHz 2.496 GHz 200.000 kHz 2.49597 GHz -30.42 dBm
2.495 GHz 2.521 GHz 100,000 kHz 2.51572 GHz 2,10 dbm
[ )il ] Ready

Spectrum

Ref Level 30.00 d8m  Ofset 15.00 d& Mode Auto Sweep
SGL Count 100/100

BPURIOUS | INE_ABS,

50 d
60 d
Start 2.665 GHz 10005 pts Stop 2.735 GHz
'spurious Emissions
Range low | Rangeup | RBW 1 Frequency | powerabs | ALimit [|
2665 GHz Z.650 GHz 100,000 kHz 268715 GHz -0.52 cém 30,92 dB
2,690 GHz 2.601 GHz £00.000 kHz 2.69002 GHz -24.60 dem 14,69 dB.
2,691 GHz 2.695 GHz 1,000 MHz 269119 GHz -23.85 dém -13.85 dB
2,695 GHz 2.715 GHz 1,000 MHz 2.69517 GHz -25.60 dem 12,69 dB.
2,715 GHz 2.735 GHz 1,000 MHz 2.71695 GHz -35.43 dém -10.43 dB
— -
L L J o

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AZEQ-24111

Page Number 1 A122 of A151




SPORTON LAB.

FCC RF Test Report Report No. : FG490417C

LTE Band 41C / 20MHz+10MHz

16QAM

Lowest Band Edge / 1RB0O and 1RB49 Highest Band Edge / 1RB0 and 1RB49

Spectrum

Ref Level 30.00 dém  Offset 19.00 dB

Mode Auto Sweep

Spectrum

(=]

Ref Level 30.00 dam
SGL Count 100/100

Offset 15.00 d& Mode Auto Sweep

SGL Count 100/100
(@1 cvgPwr (@1 sugPwr
Limit Gheck JRIGUEOHEKABS,
20 dhiE—BPURIOUS LINE_ABS 20 dbliie _$PURIOUS LINE_ABS
10 dém
od gl
0 | o d
2 l | e |
30 d A
.30 di ¥l Il ||, )”
d i,
L . L i - :
‘ s [ il
£0d WU —y wdll -
-60 df
-60
Start 2.66 GHz 10005 pts Stop 2.735 GHZ
Start 2.455 GHz 8004 pts Stop 2.526 GHz Spurlous Emissions
Spurious Emissions Range low | Rangeup | RBW 1 Frequency |  Powerabs | ALimit |
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | ALimit | 2,660 GHz 2.600 GHz 100.000 kHz 2.66118 Gl 0.13 dem -20.87 dB
2.455 GHz 2.490 GH2 1.000 MHZz 2.49019 GHz -36.74 dBm -11.74 dB 2,690 GH2 2.691 GHz 1.000 MH2 2.69010 GH2 -23.73 dBm -13.73 dB
2,450 GHz 2.435 GHz 1,000 MHz 2.45477 GHz -25.34 dBm -12.34 dB 2,691 GHz 2.695 GHz 1,000 MHz 2,69120 GHz -26.58 dem -19.58 dB
2.495 GHz 2.495 GHz 200,000 kHz 2.49588 GHz -28,72 dBm -15.72 dB 2,695 GHz 2.720 GHz 1,000 MHz 2.71652 GHz -26.70 dém 13,70 dB.
2.486 GHz 2.526 GHz 100,000 kHz 249709 GHz 21,28 db 2,720 GHz 2.735 GHz 1,000 MHz 2.72185 GHz -35.30 dém 14,30 dB.
L JL 4 (S I 4 -

=

Ref Level 30.00 dam

Offset 15.00 dB

Mode Auto Sweep

&)

Ref Level 30.00 dam
SGL Count 100/100

Offset 15.00 d& Mode Auto Sweep

SGL Count 100/100
(@1 cvgPwr (@1 sugPwr
Limit Gheck JRIGUEOHEKABS,
20 dife _$PURIOUS_LINE_aBsS PA 20 okipe _bPURIOUS | INE_ABS
10 dém 0
d 1
0d ‘f o f
.10 h -10 df “
30 A -20 df
il L]
-a0d
.30 d A rl h
L .
% H R A
i i il
[ T " *
S0 d ki "
-60 df
-60
Start 2.66 GHz 10005 pts Stop 2.735 GHZ
Start 2.455 GHz 8004 pts Stop 2.526 GHz Spurlous Emissions
Spurious Emissions Range low | Rangeup | RBW 1 Frequency |  Powerabs | ALimit |
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | ALimit | 2,660 GHz 2.600 GHz 100.000 kHz 2.67903 GHz 0.21 dEm -20.79 dB.
2.455 GHz 2.490 GH2 1.000 MHZz 2.48187 GHz -38.38 dBm -13.38 dB 2,690 GH2 2.691 GHz 1.000 MH2 2.69067 GH2 -36.02 dBm -26.03 dB
2,450 GHz 2.435 GHz 1,000 MHz 2.48279 GHz -37.78 dém 24,78 db 2,691 GHz 2.695 GHz 1,000 MHz 2.69234 GHz -37.05 dbm -27.05 dB
2.495 GHz 2.496 GHz 200.000 kHz 2.49581 GHz -42 83 dBm -29.83 dB 2,695 GHz 2.720 GH2 1.000 MHz 2.69597 GHz -35.23 dim -22,23 dB
2.486 GHz 2.526 GHz 100,000 kHz 2.51491 GHz .69 dbm -21,31 db 2,720 GHz 2.735 GHz 1,000 MHz 2.72560 GHz -35.58 dém 14,53 dB
L JL 4 ‘ (S I 4 -
Spectrum t"é’ Spectrum
Mode Auto Sweep

Ref Level 30.00 dém  Offset 19.00 dB Mode Auto Sweep

Ref Level 30.00 dam
SGL Count 100/100

Offset 15.00 d&

SGL Count 300/300
heck F
SPURIOUS_)INE_ABS PA LINE_ABS
10 dam
0 di ¥
= 1 " et
* T 1 |
10 - i ‘ ‘ | T
. | I \ |
RRB0E e | | ‘ | | -
i ] ¥
-30
— / ! | Y
-50 df
S0 d
-60 df
-60
Start 2.66 GHz 10005 pts Stop 2.735 GHZ
tart 2,455 GHz 8004 pts Stop 2.526 GHz Spurious Emissions
Spurious Emissions Range low | Rangeup | RBW 1 Frequency Powier Abs | ALimit |
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | ALimit | 2,660 GHz 2.600 GHz 100.000 kHz 2.66713 GHz -0.26 dBm
2.455 GHz 2.490 GH2 1.000 MHZz 2.49014 GHz -20.41 dBm -4.41 dB 2,690 GH2 2.691 GHz 1.000 MH2 2.69022 GH2 -21.78 dBm
2,490 GHz 2.495 GHz 1,000 MHz 2,49448 GHz -25,99 dBm 12,99 & 2,691 GHz 2,605 GHz 1,000 MHz 269138 GHz -22.48 dem
2.495 GHz 2.496 GHz 200.000 kHz 2.49576 GHZ -30.96 dBm -17.96 dB 2,695 GHz 2.720 GH2 1.000 MHz 2.69509 GHz -25.50 dBm
2.495 GHz 2.526 GHz 100,000 kHz 2.51154 GHz -0.96 dBm 30,96 dbs 2,720 GHz 2.735 GHz 1,000 MHz 2.72017 GHz -33.56 dém
\ )i J GHRRNRRED e L I J LU

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AZEQ-24111

Page Number

1 A123 of A151




SPORTON LAB.

FCC RF Test Report

Report No. : FG490417C

LTE Band 41C / 20MHz+15MHz

16QAM

Lowest Band Edge / 1RB0O and 1RB74

Highest Band Edge / 1RB0 and 1RB74

Spectrum

Ref Level 30.00 dam

Offset 15.00 dB

Mode Auto Sweep

Spectrum

(=]

Ref Level 30.00 dam
SGL Count 100/100

Offset 15.00 d&

Made Auto Sweep

SGL Count 100/100
(@1 cvgPwr (@1 sugPwr
Limit Gheck JRIGUEOHEKABS,
20 dhiE—BPURIOUS LINE_ABS 20 dbliie _$PURIOUS LINE_ABS
10 dém Jlﬂ
4 1 d
o T
0 | 04
] ﬂ |
20 d } | d F.A\
. Ll I\ | 4‘{1 r ! i -
u 1 l' skl .
£0d el b "
-60 df
-60
Start 2.655 GHz 10005 pts Stop 2.735 GHZ
Start 2.455 GHz 8004 pts Stop 2,531 GHz Spurlous Emissions
Spurious Emissions Range low | Rangeup | RBW 1 Frequency |  Powerabs | ALimit |
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | ALimit | 2,655 GHz 2.600 GHz 100.000 kHz 2.65616 Gl 0.01 dEm -20,99 dB
2.455 GHz 2.490 GH2 1.000 MHZz 2.48891 GHz -36.79 dBm -11.79 dB 2,690 GH2 2.691 GHz 1.000 MH2 2.69000 GH2 -21.56 dBm -11.56 dB
2,450 GHz 2.435 GHz 1,000 MHz 2.45478 GHz -24,10 dBm -11.10dB 2,691 GHz 2.695 GHz 1,000 MHz 269272 GHz -32.67 dbm -22.67 dB
2.495 GHz 2.495 GHz £00.000 kHz 2.49574 GHz -25,26 dBm 12,26 d& 2,695 GHz 2.725 GHz 1,000 MHz 2,72136 GHz -27.08 dém 14,08 dB.
2.486 GHz 2.531 GHz 100,000 kHz 2.45711 GHz .01 dBm 21,99 db 2,725 GHz 2.735 GHz 1,000 MHz 2.72763 GHz -35.49 dém 14,49 dB
L JL 4 (S I 4 -

=

Ref Level 30.00 dam

Offset 15.00 dB

Mode Auto Sweep

&)

Ref Level 30.00 dam
SGL Count 100/100

Offset 15.00 d&

Made Auto Sweep

SGL Count 100/100
(@1 cvgPwr (@1 sugPwr
Limit Gheck F JRIGUEOHEKABS,
20 dhiE—BPURIOUS LINE_ABS 20 dbliie _$PURIOUS LINE_ABS
10 dém 0
d ]
0d o H
10 -tod |
-20 df
ELP I
I ‘,'
- 04 i
and atl Nl
] il r L "’U i
50 di
-60 df
-60
Start 2.655 GHz 10005 pts Stop 2.735 GHZ
Start 2.455 GHz 8004 pts Stop 2,531 GHz Spurlous Emissions
Spurious Emissions Range low | Rangeup | RBW 1 Frequency |  Powerabs | ALimit |
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | ALimit | 2,655 GHz 2.680 GHz 100.000 kHz 2.67406 GHz 0.23 dEm -20.77 dB
2.455 GHz 2.490 GH2 1.000 MHZz 2.48776 GH2 -38.32 dBm -13.32 dB 2,690 GH2 2.691 GHz 1.000 MH2 2.69004 GH2 -37.72 dBm -27.72 dB
2,450 GHz 2.435 GHz 1,000 MHz 2.459191 GHz -38.12 dBm -25.12 dB 2,691 GHz 2.695 GHz 1,000 MHz 2.69201 GHz -37.31 dém -27.31dB
2.495 GHz 2.495 GHz £00.000 kHz 2.49506 GHZ -40,B5 dBm -27.85 dB 2,695 GHz 2.725 GHz 1,000 MHz 2.69974 GHz -38.51 dém 25,51 dB.
2.486 GHz 2.531 GHz 100,000 kHz 2.51493 GHz 9,26 dBm -20.74 db 2,725 GHz 2.735 GHz 1,000 MHz 2.72930 GHz -35.49 dém 14,49 dB
L JL 4 ‘ (S I 4 -
Spectrum t"é’ Spectrum
Ref Level 30.00 dam  Offset 12.00 dB Mode Autc Sweep Ref Level 30.00 d8m  Ofset 15.00 d& Mode Auto Sweep
SGL Count 300/300 SGL Count 100/100
heck RIGUECHNEKABS,
SPURIOUS_)INE_ABS PA kPURIOUS | INE_ABS
10 dém 0
0 d o,
R P ' P
|y Jod | et s
T q i | |
0 d
o0 |
PURIGUS_LINE | | ‘ | {M“““‘ I
. 130 df L
v | q N .
| et ¥ ~40d
-50 df
50 di
-60 df
-60
Start 2.655 GHz 10005 pts Stop 2.735 GHZ
Start 2.455 GHz 8004 pts Stop 2,531 GHz Spurlous Emissions
Spurious Emissions Range low | Rangeup | RBW 1 Frequency Powier Abs | ALimit |
Range Lo Range Up RBW | Fraquency | PowerAbs |  alimit | 2655 GHz Z.650 GHz 100,000 kHz 2.66738 GHz -0.38 cém 30,38 dB
2.455 GHz 2.490 GH2 1.000 MHZz 2.48966 GH2 -20.41 dBm -4.41 dB 2,690 GH2 2.691 GHz 1.000 MH2 2.69021 GH2 -22.29 dBm -12.29 dB
2,450 GHz 2.435 GHz 1,000 MHz 2,49419 GHz -25.78 dém -12.78 dB 2,691 GHz 2.695 GHz 1,000 MHz 2.69143 GHz -24.04 dém -14.04 dB
2.495 GHz 2.496 GHz 500.000 kHz 2.49598 GHz -27.92 dim -14.93 dB 2,695 GHz 2.725 GH2 1.000 MHz 2.69882 GHz -25.85 dim -12.85 dB
2.486 GHz 2.531 GHz 100,000 kHz 2.50542 GHz -1.01 dBm -31.01 dB 2,725 GHz 2.735 GHz 1,000 MHz 2.72575 GHz -35.86 dém 10,86 dB
\ )i J GHRRNRRED e L I J LU -

Page Number 1 A124 of A151

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AZEQ-24111



SPORTON LAB.

FCC RF Test Report

Report No. : FG490417C

LTE Band 41C / 20MHz+20MHz

16QAM

Lowest Band Edge / 1RB0 and 1RB99

Highest Band Edge / 1RB0 and 1RB99

Spectrum

&)

Ref Level 30.00 dam

Offset 15.00 dB

Mode Auto Sweep

JL

Spectrum

Ref Level 30.00 dam
SGL Count 100/100

Offset 15.00 d&

Made Auto Sweep

SGL Count 100/100
(@1 cvgPwr (@1 sugPwr
Limit Gheck JRIGUEOHEKABS,
20 dhiE—BPURIOUS LINE_ABS 20 dbliie _$PURIOUS LINE_ABS
10 dém -
. I‘ . i
-10 ‘ |
|
2T I I ]
| I k
'y i i
W A J . A
50 di
-60 df
-60
Start 2.65 GHz 10005 pts Stop 2.735 GHZ
Start 2.455 GHz 4406 pts Stop 2.536 GHz Spurlous Emissions
Spurious Emissions Range low | Rangeup | RBW 1 Frequency |  Powerabs | ALimit |
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | ALimit | 2,650 GHz 2.600 GHz 100.000 kHz 2.65131 GHz 6.05 dEm -23.95 dB
2.455 GHz 2.490 GH2 1.000 MHZz 2.49006 GH2 -39.13 dBm -14.13 dB 2,690 GH2 2.691 GHz 1.000 MH2 2.69009 GH2 -21.71 dBm -11.71 dB
2,450 GHz 2.435 GHz 1,000 MHz 2,49499 GHz 36,67 dBm 23,67 d& 2,691 GHz 2.695 GHz 1,000 MHz 269217 GHz -33.02 dém -23.02 dB
2.495 GHz 2.496 GHz 500.000 kHz 2.49600 GHZ -32.37 dBm -19.37 dB 2,695 GHz 2.730 GH2 1.000 MHz 2.72655 GHz -33.49 dim -20,49 dB
2.486 GHz 2.535 GHz 100,000 kHz 2.49711 GHz .32 dbm -23.68 db 2,730 GHz 2.735 GHz 1,000 MHz 2,73209 GHz -35.28 dém -14.28 dB
QI e L U J -

Lowest Band Edge / 1RB99 and 1RBO

Spectrum

&)

Ref Level 30.00 dam

Offset 15.00 dB

Mode Auto Sweep

(=]

Ref Level 30.00 dam
SGL Count 100/100

Offset 15.00 d&

Made Auto Sweep

SGL Count 100/100
(@1 cvgPwr
Limit Gheck PA) JRIGUEOHEKABS,
20 dife _$PURIOUS_LINE_aBsS PAES kPURIOUS | INE_ABS
10 dam 0
oo i 5 l|
-10 -0 d T
o | -20 df
on
POS. e I | [ —
30 di 4 i -30d 1 ]
1L 404 HL
| ! n 1]
N I "ll ) Lt
50 di
-60 df
-60
Start 2.65 GHz 10005 pts Stop 2.735 GHZ
tart 2,455 GHz #4906 pts Stop 2.536 GHz Spurious Emissions
Spurious Emissions Range low | Rangeup | RBW 1 Frequency |  Powerabs |
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | ALimit | 2,650 GHz 2.600 GHz 100.000 kHz 2.66012 GHz 6.28 dEm
2.455 GHz 2.490 GH2 1.000 MHZz 2.48813 GHz -39.20 dBim -14.29 dB 2,690 GH2 2.691 GHz 1.000 MH2 2.69087 GH2 -30.22 dBm
2,490 GHz 2.495 GHz 1,000 MHz 2,49156 GHz -39,29 dém 26,29 db 2,691 GHz 2,605 GHz 1,000 MHz 2,69345 GHz -35.20 dbm
2.495 GHz 2.496 GHz 500.000 kHz 2.49579 GHz -42 44 dBm -29.44 dB 2,695 GHz 2.730 GH2 1.000 MHz 2.69599 GHz -39.29 dim
2.495 GHz 2.536 GHz 100,000 kHz 2.51492 GHz .13 dbm -23.87 db 2,730 GHz 2.735 GHz 1,000 MHz 2.73103 GHz -35.31 dbm
L JL 4 ‘ (S I 4
Spectrum t"é’ Spectrum
Ref Level 30.00 dam  Offset 19.00 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 18.00 d2 Made Auto Sweep
SGL Count 300/300 SGL Count 100/100
(@1 cvgPwr
Limit Gheck F JRIGUEOHEKABS,
20 dife _$PURIOUS_LINE_aBsS PAES s _$purious | INe aBS
10 dam 0
od E rwm«wwmml
10 f | . Lo ||P" nderilhie
o ’ } 0 df T
PRl | \ [ | —
d — od
-30 — trf I | i T
i W | ! ™
L -4n d
4 =
-50 df
50 di
-60 df
-60
Start 2.65 GHz 10005 pts Stop 2.735 GHZ
tart 2,455 GHz #4906 pts Stop 2.536 GHz Spurious Emissions
Spurious Emissions Range low | Rangeup | RBW 1 Frequency |  Powerabs | ALimit |
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | ALimit | 2,650 GHz 2.600 GHz 100.000 kHz 2.66362 GHz -0.20 dBm -30,20 dB
2.455 GHz 2.490 GH2 1.000 MHZz 2.49006 GH2 -20.85 dBm 85 dB 2,690 GH2 2.691 GHz 1.000 MH2 2.69009 GH2 -20.27 dBm -10.27 dB
2,490 GHz 2.495 GHz 1,000 MHz 2,49497 GHz -28.55 dbm -15.55 db 2,691 GHz 2,605 GHz 1,000 MHz 2.69125 GHz -24.79 dbm 14,79 dB
2.495 GHz 2.495 GHz 500.000 kHz 2,49599 GHz -29,84 dBim -16.84 dB 2,605 GHz 2.730 GHz 1,000 MHz 2.69548 GHz -25.59 dBm 12,59 dB.
2.495 GHz 2.536 GHz 100,000 kHz 2,51436 GHz 9 dbm 9 b 2,730 GHz 2.735 GHz 1,000 MHz 2.73182 GHz -37.51 dbm 12,51 de
o

JL

L

Page Number 1 A125 of A151

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AZEQ-24111



SPORTON LAB.

FCC RF Test Report

Report No. : FG490417C

LTE Band 41C / 5MHz+20MHz

64QAM

Lowest Band Edge / 1RB0 and 1RB99

Highest Band Edge / 1RB0 and 1RB99

Spectrum

Ref Level 30.00 dém  Offset 19.00 dB Mode Auto Sweep

SGL Count_100,/100

(@1 cvgPwr
Limit Gheck PA
20 dhiE—BPURIOUS LINE_ABS i
10 dam
0 dam {l ‘\
-10 dBm: h
-2 AR, L
| 350 ] “
=30 dim: T
o .uuuﬂm f{h‘
-50 dem 1’“ .
-60 dBm
tart 2,455 GHz 4010 pts Stop 2.521 GHz
Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | ALimit |
2.455 GHz 2.490 GHz 1,000 WHz 247441 -35,22 dBim -10.22 d&
2,490 GHz 2.495 GHz 1,000 MHz 2,4946 -32.12 dem -19.12
2.495 GHz 2.496 GHz 200.000 kHz 2.49571 -32 53 dBm -19.53 dB
2.495 GHz 2.521 GHz 100,000 kHz 2.49717 GHz .60 dbm 1.20
L L J

=

Spectrum

Ref Level 30.00 d2m  Offset 12.00 d& Mode Auto Sweep

SGL Count 100/100

L L

@1 AvgPwr
SPURIGE CLBEK SRS,
20 dbliie _$PURIOUS LINE_ABS
ds ﬂ
-lo dem ‘
0 dBm
130 dam ” 4 A
. j W . I\
Loled, i JU
-60 dBm
Start 2.665 GHz 10005 pts Stop 2.735 GHz
'spurious Emissions
Range Low | Range Up RBW 1 Frequency | powerabs | ALimit [|
2665 GHz Z.650 GHz 100,000 kHz 266614 G .30 dém 20,70 dB.
2,690 GHz £00.000 kHz -27.50 dem
2,691 GHz 1,000 MHz -31.42 dém -zl42 dB
2,695 GHz 1,000 MHz -27.95 dem 14,95 dB.
2,715 GHz 1,000 MHz -35.07 dém -14.07 dB

Lowest Band Edge / 1IRB24 and 1RBO

Spectrum

=

Ref Level 30.00 dém  Offset 19.00 dB Mode Auto Sweep

SGL Count_100,/100

(@1 cvgPwr
Limit Gheck PA
20 dhiE—BPURIOUS LINE_ABS i
10 dam i
0 dan ”‘
-10 dem M
o0 dam. 1
PURIOUS_LINE L
-30 dm it
W'J \
R
-50 dem ki L I
-60 dBm
tart 2,455 GHz 4010 pts Stop 2.521 GHz
Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | ALimit |
2.455 GHz 2.490 GH2 1.000 MHZz 2.48764 GH2 -38.51 dBm -13.51 dB
2,490 GHz 2.495 GHz 1,000 MHz 2,49444 GHz -36,52 dem -23,52 db
2.495 GHz 2.495 GHz 300.000 kHz 2,49594 GHz -40,49 dBim -27,49 d&
2.495 GHz 2.521 GHz 100,000 kHz 2.50147 GHz 9.06 dBm 20,94 db
L L J

Spectrum

=

Ref Level 30.00 d2m  Offset 12.00 d&

SGL Count 100/100

Made Auto Sweep

@1 AvgPwr

SPURIGE CLBEK SRS,

20 dbliie _$PURIOUS LINE_ABS

0

0 da ‘J“

10 darr‘ii

20 narrN

-20 dam—

-40d ,‘N JJ

md.l”jm_ ol al,

-60 dBm

Start 2.665 GHz 10005 pts Stop 2.735 GHz

'spurious Emissions

Range low | Rangeup | RBW 1 Frequency | powerabs | ALimit [|

2665 GHz Z.650 GHz 100,000 kHz 2.67047 GHz .34 dem 20,66 dB
2,690 GHz 2.601 GHz £00.000 kHz 2.69031 GHz -42.30 dem -32,30 dB.
2,691 GHz 2.695 GHz 1,000 MHz 2,69155 GHz -38.59 dém 28,99 dB
2,695 GHz 2.715 GHz 1,000 MHz -39.04 dém -26,04 dB.
2,715 GHz 2.735 GHz 1,000 MHz -35.45 dém - 14,46 dB

L L J o

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AZEQ-24111

Page Number

1 A126 of A151




saronas. FCC RF Test Report

Report No. : FG490417C

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum #

&

Ref Level 30.00 dam  Offset 10.00 d& Mode Auto Sweep

SGL Count 1000/1000

(@1 AvgPwr

Limit Gheck PA
ine §PURIOUS LINE ABS PASS
20t
10 dom
0dan |
-10 dem [ |
o0 e | |
 EoumGE, | | \
-30 dém — i —— P
e \
4 e
-50 dBm
-60 dBm
Start 2.455 GHz 4810 pts Stop 2.521 GHz
Spurious Emissions
Range Low | Rangeup | RBW | Freguency | powerabs |

2,455 GHz 2.430 GHz 1,000 MHz 2.45037 GHz 26,31 dem

2.490 GHz 2.495 GHz 1,000 MHZ 2.49493 GHz -24,33 dBm

2.485 GHz 2.435 GHz 300,000 kHz 2.45591 GHz -26.32 dém 15,32 dB

2.496 GHz 2.521 GHz 100.000 kHz 2.49803 GHz 4,05 dBm -25.95 dB

J J I ve

(7]

Spectrum

Ref Level 30.00 d&m  Offset 12.00 d&
SEGL Count 100/100

Made Auto Sweep

(@1 AvgPwr
SPURIGUE QHBEKARS, PA
o0 ablfie_tPURIoUs |ine aps v
10ds
M,
dan
WRTRTIRN e e
,DGBWF ihopt g """"\l
0 dBm:
20 dawlii .
'h. | [ ™
-40 da@m
-50 dBm
-60 dBm
Start 2.665 GHz 10005 pts Stop 2.735 GHZ
Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | PoweraAbs | ALimit |
2.665 GH2 2.690 GH2 100.000 kHz 2.66618 GH2 £.B0 dBm -24.20 dB
2,600 GHz 2.601 GHz 500.000 kHz 2.69061 GHz -26.67 dem 16,67 dB
2,691 GHz 2.695 GH2 1.000 MH2 2.69168 GH2 -24.62 dBm -14.62 dB
2,695 GHz S GHz 1,000 MHz 2.69557 GHz -24.95 dbm -11,95 dB
2,715 GHz GHz 1.000 MHz 2.71525 GHz -34.82 dBm -9.82 dB
(I ve

Offset 10.00 d& @ RBW 300 kHz
SWT 1ms @ VBW 1MHz Mode Swesp

SGL Count 1000/1000

(@1°m AvgPwr

20 dan

10 d2m

-50 dBm

60

GF 2.49 GHz 691 pts

Span 2.04 MHz

Channel Power

Bandwidth 1.00 MHz

Power -29.52 dBm Ix Total

52 dBm
[ ]

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AZEQ-24111

Page Number 1 A127 of A151




SPORTON LAB.

FCC RF Test Report

Report No. : FG490417C

LTE Band 41C / 10MHz+15MHz

64QAM

Lowest Band Edge / 1RB0O and 1RB74

Highest Band Edge / 1RB0 and 1RB74

Spectrum

Ref Level 30.00 dam
SGL Count_100,/100

Offset 15.00 dB Mode Auto Sweep

(@1 cvgPwr
Limit Gheck PA
20 dhiE—BPURIOUS LINE_ABS i
10 dam
| |
0den [ -
-10 dBm: ‘ I
I |
| SPuRIOUS_LINE |l H
-30 dem - i h I
a0 l \
Mﬂﬂ' o " ..“”
-50 dbm s
-60 dBm
tart 2,455 GHz 4010 pts Stop 2.521 GHz
Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | ALimit |
2.455 GHz 2.490 GH2 1.000 MHZz -30.05 dBm -5.05 dB
2,490 GHz 2.495 GHz 1,000 MHz -27.31 dém -14.31dB
2.495 GHz 2.496 GHz 200.000 kHz -27.92 dim -14.93 dB
2.495 GHz 2.521 GHz 100,000 kHz 12,08 dbm
L L J

=

Spectrum
Ref Level 30.00 dam
SGL Count 100/100
@1 AvgPwr

Offset 15.00 d& Mode Auto Sweep

SPURIGNIECHNEK MRS,
20 dbife _$PURIOUS | INE ABS
" ]
0 dBm |
o dam T

1 3*] dam ol
b I

4 KFYTRE Fory
_SEU'MJ il g Jl PR lJL’JU!
60 dBm
Start 2.665 GHz 10005 pts Stop 2.735 GHz
'spurious Emissions
Range low | Rangeup | RBW 1 Frequency | powerabs | ALimit [|
2665 GHz Z.650 GHz 100,000 kHz 2.66602 G 12,44 cBm -17.56 dB
2,690 GHz £00.000 kHz -22.46 dem 12,46 dB.
2,691 GHz 1,000 MHz -26.73 dem 16,73 dB
2,695 GHz 1,000 MHz -22.01 dém -9.01 d&
2,715 GHz 1,000 MHz -38.28 dém -13.28 dB
L L J o

=

Ref Level 30.00 dém  Offset 19.00 dB Mode Auto Sweep

SGL Count_100,/100

(@1 cvgPwr
Limit Gheck PA

20 dblf _BPURIOUS JINE_ABS i “

10 dam A

0 dan i

-10 dBm l“U

o0 dam. i

PURIOUS_LINE |I||\ l“

-30 dem b 'I‘

4 f %

-50 dm

-60 dBm

tart 2,455 GHz 4010 pts Stop 2.521 GHz

Spurious Emissions

Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | ALimit |

2.455 GHz 2.490 GH2 1.000 MHZz 2.48923 GHz -38.34 dBm -13.34 dB
2,490 GHz 2.495 GHz 1,000 MHz 2,49437 GHz -36,93 dBm -23,93
2.495 GHz 2.496 GHz 200.000 kHz 2.49580 GHz -39.53 dBm -26.53 dB
2.495 GHz 2.521 GHz 100,000 kHz 250571 GHz 19.01 dBm -10.99 d&

L L J

=

Spectrum

Ref Level 30.00 dam
SGL Count 100/100

Offset 15.00 d& Mode Auto Sweep

@1 AvgPwr
SPURIGE CLBEK SRS,
20 dblfe _$PURIOUS LINE_ABS
0 da ”ﬁ
10 d8m \i -
20 dam H f IHI
-30 dBm ’lb lﬁ
- Wu! iN Mhhm NIRRT
D LTI
-60 dBm
Start 2.665 GHz 10005 pts Stop 2.735 GHz
'spurious Emissions
Range low | Rangeup | RBW 1 Frequency Power Abs | ALimit [|
2665 GHz Z.650 GHz 100,000 kHz 2.67434 GHz 16.17 cém -10.83 dB
2,690 GHz 2.601 GHz £00.000 kHz 2.69051 GHz -33.80 dem -23,89 dB.
2,691 GHz 2.695 GHz 1,000 MHz 2.69139 GHz -30.54 dem 20,54 dB.
2,695 GHz 2.715 GHz 1,000 MHz 2,69535 GHz -33.28 dém -20,28 di.
2,715 GHz 2.735 GHz 1,000 MHz 2.72278 GHz -35.15 dém 14,15 dB.
L L J o

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AZEQ-24111

Page Number 1 A128 of A151




SPORTON LAB.

FCC RF Test Report

Report No. : FG490417C

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

&

Spectrum #

Ref Level 30.00 dam  Offset 10.00 d&
SGL Count 500,500

Mode Auto Sweep

(@1 fvgrwr
Limit Gheck PARS
ine §PURIOUS LINE ABS PASS
20t
10 dom
0dan T
-10 dém ; 3
20 o |
| SPURIOLS_LINE | l\ \l
-30 dBm — LV \ t
40 =
-50 dBm
-60 dBm
Start 2.455 GHz 4810 pts Stop 2.521 GHz
Spurious Emissions
Range Low | Rangeup | RBW | Freguency | powerabs | ALimit |
2,455 GHz 2.430 GHz 1,000 MHz 2.45037 GHz ~26.0%9 dém
2.490 GHz 2.495 GHz 1,000 MHZ 2.49498 GHz -25,72 dém
2.485 GHz 2.435 GHz 300,000 kHz 2.49599 GHz -29.63 dbm 16.63 dB
2.496 GHz 2.521 GHz 100.000 kHz 2.50476 GHz 1.17 dBm -28.83 dB
JU J I ve

Spectrum

(7]

SEGL Count 100/100

Ref Level 30.00 d&m  Offset 12.00 d&

Made Auto Sweep

@1 AvgPwr
SPURIGUE QHBEKARS, PA
o0 ablfie_tPURIoUs |ine aps paES
10ds
1 A

¥ al

0 dem |'

0 dBm: |
jeo dawf—q—i

iR 1" P

-40 da@m

-50 dBm

-60 dBm

Start 2.665 GHz 10005 pts Stop 2.735 GHZ

Spurious Emissions

Rangelow | RangeUp | RBW 1 Frequency Power Abs | ALimit |

2.665 GH2 2.690 GH2 100.000 kHz 2.66804 GH2 2.71 dBm -27.29 dB
2,600 GHz 2.601 GHz 500.000 kHz 2.69062 GHz -25.26 dbm -15.26 dB
2,691 GHz 2.695 GH2 1.000 MH2 2.69103 GH2 -23.36 dBm -13.36 dB
2,695 GHz S GHz 1,000 MHz 2.69553 GHz -24.04 dbm -1L.04 dB
2,715 GHz GHz 1.000 MHz 2.71766 GHz -34.31 dim -9.31 dB

Offset 10.00 d& @ RBW 300 kHz
SWT 1ms @ VBW 1MHz Mode Swesp

SGL Count 1000/1000

(@1°m AvgPwr

20 dan

10 d2m

-50 dBm

60

GF 2.49 GHz
Channel Power

Bandwidth 1.00 MHz

691 pts Span 2.04 MHz

18 dBm
[ ]

Power -29.18 dBm

Ix Total

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AZEQ-24111

Page Number

1 A129 of A151




SPORTON LAB.

FCC RF Test Report

Report No. : FG490417C

LTE Band 41C / 10MHz+20MHz

64QAM

Lowest Band Edge / 1RB0 and 1RB99

Highest Band Edge / 1RB0 and 1RB99

Spectrum

=

Ref Level 30.00 dém  Offset 19.00 dB Mode Auto Sweep

SGL Count_100,/100

(@1 cvgPwr
Limit Gheck PA
20 dblf _BPURIOUS JINE_ABS i
10 dam
0 dam
-10 dém |
I
| SPuRIOUS_LINE I! “
=30 dim: J E
. . ‘Mﬂ
-50 dém { . skl
-60 dBm
tart 2,455 GHz #4906 pts Stop 2.526 GHz
Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | |
2.455 GHz 2.490 GH2 1.000 MHZz 2.4695! -38.27 dBm
2,490 GHz 2.495 GHz 1,000 MHz 2,4949) -35,98 dBm
2.495 GHz 2.495 GHz 300.000 kHz 2,4958 -34,17 dBim
2.495 GHz 2.526 GHz 100,000 kHz 2.49709 GHz 9.27 dbm

L JL J

=

Spectrum

Ref Level 30.00 dam
SGL Count 100/100

Offset 15.00 d& Mode Auto Sweep

@1 AvgPwr
SPURIGE CLBEK SRS,
20 dbliie _$PURIOUS LINE_ABS
n
ds
1o dem
20 dBm l
30 dm ¥y
Al
I I
Bm lr -
Y adig
-60 dBm
Start 2.66 GHz 10005 pts Stop 2.735 GHz
'spurious Emissions
Range low | Rangeup | RBW 1 Frequency | powerabs | [|
2,660 GHz 100,000 kHz 266122 O 6.67 dbm
2,690 GHz 1,000 MHz -22.82 dem
2,691 GHz 1,000 MHz -30.46 dem
2,695 GHz 1,000 MHz -27.26 dem
2,720 GHz 1,000 MHz -35.57 dém
L L J

Mode Auto Sweep

Ref Level 30.00 dém  Offset 19.00 dB

SGL Count_100,/100

Limit Gheck PA
20 dsfie _BPURIOUS_|INE_ABS ;
10 dém
0dan |
-10 dém !

o0 A,
PURIOUS_LINE

‘\
i

h

-50 dm i

-60 dBm

tart 2,455 GHz #4906 pts Stop 2.526 GHz

Spurious Emissions

Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | ALimit |

2.455 GHz 2.490 GH2 1.000 MHZz 2.48830 GH2 -39.08 dBm -14.08 dB
2,490 GHz 2.495 GHz 1,000 MHz 2,49463 GHz -39.18 dem -26.18 db
2.495 GHz 2.496 GHz 200.000 kHz 2.49593 GHz -4, 30 dBm -31.30 dB
2.495 GHz 2.526 GHz 100,000 kHz 250592 GHz 8,75 dbm 21,25 db

L L J

Spectrum

Ref Level 30.00 d2m  Offset 12.00 d& Mode Auto Sweep

SGL Count 100/100

@1 AvgPwr
SPURIGE CLBEK SRS,
20 dbliie _$PURIOUS LINE_ABS
0
0 da
10 d8m
20 dam
-30 dBm "l f
-40 dBm it b
|
1 PR S
-60 dBm
Start 2.66 GHz 10005 pts Stop 2.735 GHz
'spurious Emissions
Range low | Rangeup | RBW 1 Frequency | powerabs | [|
2,660 GHz Z.650 GHz 100,000 kHz 2.67001 GHz .27 dbm
2,690 GHz 2.601 GHz 1,000 MHz 2.69071 GHz -38.11 dem
2,691 GHz 1,000 MHz 2.69129 GHz -38.51 dém
2,695 GHz 1,000 MHz 2,70323 GHz -39.36 dem
2,720 GHz 1,000 MHz 2.72203 GHz -39.59 dém
L L J

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AZEQ-24111

Page Number 1 A130 of A151




SPORTON LAB.

FCC RF Test Report

Report No. : FG490417C

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

&

Spectrum #

Ref Level 30.00 dam  Offset 10.00 d&

SGL Count 500,500

Mode Auto Sweep

(@1 fvgrwr
Limit Gheck PAR
ine §PURIOUS LINE ABS PASS
20t
10 dom
0dan :
-10 dém ‘[ f |
20 e | |
| SPURIOLS_LINE ’ l\| ‘
-30 dBm — "'_LVI ¥ 0
40 ="
-50 dBm
-60 dBm
Start 2.455 GHz 4406 pts Stop 2.526 GHz
Spurious Emissions
Range Low | Rangeup | RBW | Frequency | powerabs | ALimit |
2,455 GHz 2.430 GHz 1,000 MHz 2.43041 GHz ~28.E7 cBm -3.87 db
2.490 GHz 2.495 GHz 1,000 MHZ 2.49494 GHz -26,28 dBm -13.28 d&
2.485 GHz 2.435 GHz 300,000 kHz 2.49596 GHz -30,34 dBm
2,436 GHz 2.526 GHz 100.000 kHz 2.50535 GHz 1,39 dBm
J J I ve

Spectrum

(7]

Ref Level 30.00 d&m  Offset 12.00 d&

SEGL Count 100/100

Made Auto Sweep

(@1 AvgPwr
SPURIGUE QHBEKARS, PARS
o0 ablfie_tPURIoUs |ine aps paES
10ds
o "
P U
-0 d8m ‘ T
0 dBm: ‘ 1
30 dBm s
I "
d \ Tt i
-40 dam
-50 dBm
-60 dBm
Start 2.66 GHz 10005 pts Stop 2.735 GHZ
Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | PoweraAbs | ALimit |
2.660 GH2 2.690 GH2 100.000 kHz 2.66218 GH2 2.97 dBm -27.03 dB
2,600 GHz 2.601 GHz 1,000 MHz 2.69033 GHz -21.83 dbm -11.93de
2,691 GHz 2.695 GH2 1.000 MH2 2.69164 GH2 -25.05 dBm -15.05 dB
2,695 GHz 1,000 MHz 2.69556 GHz -26.16 dbm -13.19 dB
2,720 GHz 1.000 MHz 2.72122 GHz -35.65 dm -10.65 dB
L JL J (I ve

Offset 10.00 d& @ RBW 300 kHz
SWT 1ms @ VBW 1MHz

Mode Sweep

SGL Count 1000/1000

(@1°m AvgPwr

20 dan

10 d2m

-50 dBm

60

GF 2.49 GHz Span 2.04 MHz

Channel Power

Bandwidth 1.00 MHz

691 pts

80 dBm
[ ]

Power -29.80 dBm Ix Total

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AZEQ-24111

Page Number

1 A131 of A151




SPORTON LAB.

FCC RF Test Report

Report No. : FG490417C

LTE Band 41C / 15MHz+10MHz

64QAM

Lowest Band Edge / 1RB0O and 1RB49

Highest Band Edge / 1RB0 and 1RB49

Spectrum

=

Ref Level 30.00 dém  Offset 19.00 dB Mode Auto Sweep

SGL Count_100,/100

[@1 cvgPur

Limit Gheck PA
20 dhiE—BPURIOUS LINE_ABS i
10 dém
0 dam
-10 dBm:
20 dm |
| SPURIOUS_LINE \ “
-30 dém - L
/\ H
a0 - l
-50 dbm . “i
-60 dBm
Start 2.455 GHz 4406 pts Stop 2.521 GHz
Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | |
2.455 GHz 2.490 GH2 1.000 MHZz -30.54 dBm
2,450 GHz 2.435 GHz 1,000 MHz 24,57 dBm
2.495 GHz 2.495 GHz 200,000 kHz -26,03 dBm
2.486 GHz 2.521 GHz 100,000 kHz 12.31 dbm
L JL J

Spectrum

=

Ref Level 30.00 dam
SGL Count 100/100

Offset 15.00 d&

Made Auto Sweep

(@1 sugPwr
SPURIGGECHNERABS,
20 gblge_PurIous

LINE_ABS

e,
-60 dBm
Start 2.665 GHz 10005 pts Stop 2.735 GHz
'spurious Emissions
Range low | Rangeup | RBW 1 Frequency Power Abs | ALimit [|
2665 GHz 100,000 kHz 2.66607 12.08 dBm -i7ezde
2,690 GHz £00.000 kHz -25.91 dem -15.91 dB
2,691 GHz 1,000 MHz -27.85 dem -17.95 dB
2,695 GH2 1,000 MHz -22.17 dém -9.17 dB
2,715 GHz 1,000 MHz -37.31 dém -12.31 B
L L

Mode Auto Sweep

Ref Level 30.00 dém  Offset 19.00 dB

SGL Count_100,/100

Limit Gheck PA
20 dhiE—BPURIOUS LINE_ABS i
10 dem M
0 dan |
-10 dem H-l
o0 A, J
PURIGUS_LINE N |
-30 dem 'I]# IFII
4 W
-50 dm
-60 dBm
tart 2,455 GHz #4906 pts Stop 2.521 GHz
Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | ALimit |
2.455 GHz 2.490 GH2 1.000 MHZz 2.48971 GHz -38.78 dBm -13.78 dB
2,490 GHz 2.495 GHz 1,000 MHz 2,49494 GHz -38,30 dBm -25,30 db
2.495 GHz 2.495 GHz 300.000 kHz 2,49549 GHz -41.80 dBim -28,80 d&
2.495 GHz 2.521 GHz 100,000 kHz 2.51014 GHz 16,88 dBm 11.12 dB
L L J

Spectrum

Ref Level 30.00 dam
SGL Count 100/100

Offset 15.00 d&

Made Auto Sweep

@1 fvgPwr
SPURIGE CLBEK SRS,
20 dblie _$PURIOUS LINE ABS
0
0 da
-10 dem u“
20 dam J 'ﬁ
-30 dBm (‘\ l'l
40 dBm 4 M LH Al L gt o
TR LA
bl ahel ¥
-60 dBm
Start 2.665 GHz 10005 pts Stop 2.735 GHz
'spurious Emissions
Range low | Rangeup | RBW 1 Frequency | powerabs | [|
2665 GHz Z.650 GHz 100,000 kHz 267934 GHz 20.33 dém
2,690 GHz 2.601 GHz £00.000 kHz 2.69090 GHz -32.32 dem
2,691 GHz 2.695 GHz 1,000 MHz 269318 GHz -26.80 dém
2,695 GHz 2.715 GHz 1,000 MHz 2.69577 GHz -31.96 dem
2,715 GHz 2.735 GHz 1,000 MHz 2,71599 GHz -37.51 dém
L L J

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AZEQ-24111

Page Number

1 A132 of A151




saronas. FCC RF Test Report

Report No. : FG490417C

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dam  Offset 10.00 d&
SGL Count 300,300

Mode Auto Sweep

(@1 fvgrwr
Limit Gheck PARS
ine §PURIOUS LINE ABS PASS
20t
10 dom
0dan
l \ |
-10 dém ‘ ”
o0 Aae |
25 50 v I | I \
-30 dém e e wa
]
= —
-50 dBm
-60 dBm
Start 2.455 GHz 4406 pts Stop 2.521 GHz
Spurious Emissions
Range Low | Rangeup | RBW | Frequency | powerabs | ALimit |

2,455 GHz 2.430 GHz 1,000 MHz 2.43041 GHz ~26.70 dém

2.490 GHz 2.495 GHz 1,000 MHZ 2.49497 GHz -26,43 dBm

2.485 GHz 2.435 GHz 300,000 kHz 2.49599 GHz -29.19 dém -16.19 dB

2.496 GHz 2.521 GHz 100.000 kHz 2.50949 GHz -0.39 dBm -30.39 dB

JU J I ve

Spectrum

SGL Count 100/100

Ref Level 30.00 dem  Offset 10.00 d&

Mode Auto Sweep

@1 AvgPwr

SPURIAIE CHHEKARS PA
20 dbife_$PURIOUS PAk
10 dB;
[
10 d |
§ I |
f3n dBm mm&wi
40
-50
600
Start 2.665 GHz 10005 pts Stop 2.735 GHz
Spurious Emiss
Range Low | REBW | Frequency Power Abs | ALimit
2,665 GHz 100,000 kHz 267600 GHz 0.73 dbm -28.27 db
2,600 GHz 500.000 kHz 2,69019 GHz -24,95 dBm -14.05 dB.
2,681 GHz 1,000 MHz 2,69259 GHz -22.85 dBm -12.85 dB
2,605 GHz 1,000 MHz 2,609541 GHz -24,17 dBm -11.17 dB
2.715 GHz 1,000 MHz 2,71546 GHz 34,67 dBm -3.67 db
it -
L JL )

Offset 10.00 d& @ RBW 300 kHz
SWT 1ms @ VBW 1MHz Mode Swesp

SGL Count 1000/1000

(@1°m AvgPwr

20 dan

10 d2m

-50 dBm

60

GF 2.49 GHz 691 pts
Channel Power

Bandwidth 1.00 MHz

Span 2.04 MHz

37 dBm
[ ]

Power -29.37 dBm Ix Total

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AZEQ-24111

Page Number

1 A133 of A151






